MODEL 844 PRIOR TO
S/N9662906

MODEL 646 PRIOR TO
§5/MN9663323

COMPACT WHEEL LOADERS
Parts Catalog No. A1259

W
e
T * ]

GUALITY IN THE AMERICAN TRADITION

ingersolt Tractor Ca. Portland, Maine 04103






MODEL 644 PRIOR TO S/NGE62906
MODEL 646 PRIOR 7O S/N9563323
COMPACT WHEEL LOADERS

‘ Parts Catalog No. A1259






fndexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index Is
provided at the front of this Catalog to locate the major
groups or assemblies, A numerical index at the rear of the
Catalog gives ‘the part numbers and the pagss on which
they are deseribed, ' ’

fllustrations

Al parts are illustrated in “Exploded Views" which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tjons. These numbets correspond to those in the "Hefer-
ence Number” column and are followed by the part
“number, description and quantity required.

Crelers

Orders shouwld plainly specify correct part nurnber, full
description, quantity required, machine model and engine
madel, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue’ number and date will be
advanced.

tt is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received,
Failure to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

- tndented pér’cs in the descriptive list are a part of the preceding agsernbly or sub-assembly. ‘
The quantity shown in the “Number Required”’ column is the number of parts used on a machine except where parts are
indented in descriptive st In this case the quaniity shown is the number required for the preceding assembly or sub-

assambly.
REF, PART NO. DESCRIPTION REG'D
A 55159 CYLINDER ASSY - rear steering.. . . . . . e R K
28 A 56208 SOCKET ASSY - rear cylinder ... .. e P R |
29 A 55066 PLUG - adjustihg, SOCKEL ASSY L v v e e e e e Lot
30 A BBO57 SEAT -socketball ... v oo e e 2
3t A bB2Z10 SPRING -sockst ...... S a0
32 A B6209 SEAT - socket spring. . v ... ... e e e e e e 1
33 G 45175 CLAMP ASSY -socketassy ..o v in v v e o v e e h e e A
16- 836 CBOLT -2 k2T N hex, . s e s 1
34 132- 104 PIN - cotter, 37167 2 3" ittt et e v ettt e 1
35 A Hb8a9 STUD - ball, socket &cylinder . .. . ... ... . e e R
36 13- 410 - BOLT - 1/4" x 5/8"N.C.,hex....... e e S
az 92. 4

LOCKWASHER - 1/4"SAE. . e evvnn e [ 4 -

Terms "Right Hand” and ““Left Hand”

“Right Hand"" and “'Left Hand*’ sides of this machine are determined by standing at the rear of the unit and fécing'i,n the

direction of forward travel.



CASE MODEL 644 AND 646 CDMPACT- WHEEL LOADERS

TRACTOR MODEL AND ENGINE MODEL, SERIAL ENGINE MODEIL., SERIAL

SERIAL NUMBER AND SPECIFICATION AND SPECIFICATION
NUMBER 644 . NUMBER 646 '
TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
644 WHEEL LOADER K-321-A C19028 Engine
646 WHEEL LOADER CCKA-MS C17626 Engine




ALPHABETICAL INDEX

KOHLER ENGIME SECTION

Paga
AlrCleaner . _ ... .. . . .. . .. G 19
Battery, .. ... . . Go
Belt, Startar-Generator ., .. ... . .. ... 15
Breather, Crankease .. .. .. ... . ... ........ 7
Camshaft ... . ... i i e 7
Carburetar . . .. .. . i e 2123
Connecting Rod. . . .. e e e, 9
Crankshaft . ... ... . o o 9
CylinderBloek. . . ... ... . i, 1113
CylinderHead . . .. .. ... .., e e 11-13
Electrical System . . ... ... ..., e 65-67
Engine Block & )

Attaching Parts . .. ... e 11-13
Exchanger, Heat. .. .. . ... .. i, 3841
Exhaust System, , C e e b e e e 5
Fan. .. ... ... ... .. ST 25.268

ONAN ENGINE 5ECTION

Page
AlrCleaner .. .. ... ... .. ... e L1983
Blower Housing . ... .... e el 87
Camshaft ... ... ... .. ... e e e e e e 89
Carburetor _ . . . . e e e 83-86
Crankshaft .. .. ... ............ e 89
Efectrical - engine., . . . ., e [ 899
Engine Block & AttachingParts ..., . ......... 91-83
ExhaustSystern . ... ... ... . ... . h
Filter-oll . ..o L a5

BASIC TRACTOR SECTION

Page
Axle, Front. . ... . 3i
Axle, Rear ... ... e 37
Baffles & Shrouds, . . .. ... ... . ... ... ... .. 15
Brakes .. oL .. e 33
Bucket & Arms ..., .. ... .. e, 36
Control-Speed, Hydraulic . _ ... _ . ... ... ..... 45
Decals .., .. ........... e e e e 71
Electrical System ., . . ... .. .. e 66-67
Fenders . ... .. L. 29
Frame . ... .. e . 27
Frame, Lift Rods and Arms for LT-26
Three Point Hiteh. . ... ... ... .. ...... 79
F-27 Hitch Adapter, , ... .. .. S - 1
Grile, . .................... e e 27
Hitch . o P 73
Hood, . o .o 27
Hydraulics - Tractor , ., ... ... ... ......... 39-41
Coupling, Pamp Brive. . .. .. ... ....... 53-538
Hoses, Lines & Fittings . .. ... ......... 39-41
Motor, HydraulicBrive . ... ., .. ... .... 55
PUmp. e 53-538
Valve, Control, Tractor _ .. . .. ... ...... 49.4913

Page
Filter, Breather _ ... ... ... .. ... ... .. ..., 7
Flywheel ..o L . 11-13
Fuel Pump .. oo e e 21-23
Fuel Strainer . .o oo e e e e 23
Fuel Systern ... Lo L 23
Gasket Kits. .. ... ... ... .. 11-13
LT 1 4 T 17
Muffler. - oo 5
OiPan. L. ... 1113
Piston . ................ e e s 9
PTOCIuteh. . oo o 17-25-268
Spark Plug. . ..o e 65
Starter-Generator. . . ... e e e e 61-63
Tank, Fuel . ... ... . . 23
Throttle Linkage ... ..o .. i e 17
Valves . . e e 7
Page
Fiywheel . ..., ... . .. ... ... e 89
FuetPump ... .. e 87-103
GOVINOT L . ittt e e e e a7
MOtor - sTarter, . .t e e e e e i
O Base . .. i i e e e 85
QitPump ... . 95
Piston & Rods . ... ... ... . . . . a9
Points - breakercontact. . ... ..., ... ... ... ..., a9
Valves © ... e 91-93
Page
Valve Control Linkage .. .......... ...... 45
Hydraulies - Bucket ... .. ... . . ... ...._..... 43
Cylinder, Artns, . ... . e e 43-57
Cylinder, Bucket . .. . .., ... ...... .. .... 43-57
Hoses, Lines & Fittings . ... .............. 43
Valve - Bucket Control .. .. ... . .......... 43-51
Vaive Contro! Linkage, Bucket . .. ... ... .... 47
Hydraulic Connections & Components for
LT-26 Three PointHitch . . . .. ... ... ... ..... 81
Hydraulic PTOKit LI 16 & LT17. .. . . ... 75
Hydraulic PTO Valve LT-16 & LT-17. .. .. ... . .... 77
Implement Lift, Hydraulic, . .. .. ... . .. ... ..... b9
tnstrurnents, Electrical . ... ... ... ... .. .. .. .. 6b6-67
Lever - Range Selector . ... .. .. .. ... ......... 29
Model DTQOWheel Weights . . ... ... ............ 73
PTOCheteh. .. ... ... . ... 25-258
Seat, Operator's ., . . .. ... i 29
Steering Wheel & Gear. . . ... ............ 3
Taillamp . ... ... .. ......... e B85
TeolBox ., ... ... e . 29
Transmission . . .., ...... e 37
Weight Box . .. ... ... ... iniinnn.. 73
Wheels, Front & Rear _ . ... ... ... ... ... 33






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 5‘

EXHAUST SYSTEM-64 4

HEF. PART NO, DESCRIPTION : REQ'D
1 C 18246 MUFFLER - exhaust e s vvaceenan. Aee e e e e e sans 1
2 C 10372 GASKET - eXhaust v eeanesu o e es o aasscacaco e s .. 1
!

81~ 510 SCREW - 5/16" x 5/8" NC Socket head  +-cvuaiiea il 2

EXHAUST SYSTEM~646

i C 18121 MUFTLER - exliaust ... .. e s it e aeaeaaas e s R |
2 C 18215 PIPE - exhaust, left  .................... P |
3 C 18214 PIPE - exhaust, vight ...... f e e e e e e e . 1
4 C 18250 GASKET -~ exhaust . ....... e s i ciasseas s a “aseaa e 2
5 61 512 BOLT - §/16" x 3/4" NC hex ...... fonsuwoassosnaons - &
6 192~ 45 LOCKWASHER - 5/16" ..... D T T N . B
7 C 18216 °~ CLAMP - muffler ..... Seaeee et e eanaon 2
8 11i- 204 BOLT ~ 5/16" x 1-1/4" NC r(l h. &.quaze neck ... ....0.. 2
9 129~ 518 NUT - J/Iﬁ” NChex -.... e e mow e o as s e v e s owaa s A

Printed in U.S.A. : May 1974






CASE MODEL

REF, PART NO,

104

4
275220
275143
231032
235040
235118
235117
235047
235631
275144

435838
235582
230170
23500%-8
235011
235168
230026
240013

22  KOA235327

25 KOA235646

1 25.
2 99
3 KO
4 KO
5 KO
6 KO
7 KO
B KO
9 KO
10 KO
11 KO
14 KO
15 KO
16 KO
17 KO
18 KO
19 KO
20 - KO
21 KO
23 NSS
24 NSS
26 KO
27 KO
27 KO
28 KO
29 KO

232770
275066
275087
235063
230265

Printed in U.S. A,

G444 AND 646 COMPACT WHEEL LOADERS 7

644 CRANKCASE BREATHER
DESCRIPTION REQ'D
NUT - 1/4" NUREY r ce o e st oo cemennsncomenennaiss 1
LOCKWASHER - 1/4" b e s e s e e s e e et u i
STUD - valve COVer eesboorsoavronavnanss 1
COVER - 9alV¥e o c v s s s wooooescansncnacenoseeos PR 1
SEAL - breather +csv1ocacan 0 e s & as e me s se s oaa 1
GASKET - breather plate ««» - oo e ea e oas s acen i
FILTER - Dreathel o s s o ¢ c o aeassscnanoecaoante ‘s 1
BAFFLE -~ breather e cosasoanocaass 6o s macaase e e 1
RELED - breather 2 s 8 s e a0 4 meacb s e 6o b e as e s . 1
PLATE - breather “ o s v o e e s ab s wano s LT |
GASKET - valve COVET v o e v cattnnnoersaaeconnsan 1
G4 4 CAMSHAFT AND VALVES
VALVE - exhaust ¢ s v e ooecvona L |
VALVE ~Infale oo vcovevascuvnvonasooneans B |
INSERT - exhaust valve seaf oo s o . tesesaac.asiana I
GUIDE ~valve esconcasosnw 8528 e s s acocs a0 s D
SEAT - valve SPXINg =« cs oo cononunnnsos svessarancene D
SPRING - valve. 1o aescescsoreoncasson e s mm e omm b e s . 2
ROTATOR - valve (Furnished in pms anly) s s e r e e o 2
LOCK - valve retainer - v oo v vnvnocaass L
LIFTER ASSEMBLY -t coscnsounnc- meesco e 2
SCREWmtappetadjusting ® 618 39 5B Y8 ¢ana 02 0800 aoa i
JIFTER - valve v o coocsmarsaveasocsaannedcsns « 1
CAMSHAFT ASSEMBIY «ocerouaasensossonsasa R
SPRING = actuating v co avoraviaseconsscscassnnsa 1
SPACER - camshaft, 005" ¢ v e oo vossuoescacoasonas UAR
SPACER - camghaft, 010" - cseconooeaaa I R =« JAR
PIN = camshaft £ 4 46 50 00 08B Ec a0 6o e s @ P, ie e 1
INSERT - intakco valve 5eat  coscvvsaotncoastissaseas i
May 1974






g,

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

REF, PART NO,

W00~ O W o O DD e

NS5S

KO 238763

NSS
NSS
NSS
KOA23740t
KO 235811
KO 235803
NS3
K0A237344
KO 235003
92 6
KO 236611
NSS
KOA237403
KOAZ237404
KOA237405
KO 236764
KO 236765
KO 236766
KO 235868
¢ 18102
R 16287
40035

- W 5063-3

KOB237034
A 27001
C 18097
C 18095
131- 309
¢ 15080
KO 236504
KO 236509
KOA236507
KO 236506
KO 236510
KO 236559

Printed in U.5.A. -

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std. size)

BING SET. - piston (For oversize, see item 16}
RING - top compression . .
RING - 2nd compression (Includes expander} . ... oo s
RING - oil (Includes expander)
PISTON ABSEMBILY {¥For oversize, see item 15)
RETAINER ~ piston pin

PIN - piston
PISTON .

4 B o aasn e 3a

....................

---------------- % b 2 a8

-------------

......................

............

......

oooooooo

...................
ssssssss
oooooooo
--------

----------

...............

T & 2 R » 8 8 6 ¥ @ B B oW &
...............

nnnnnnn

.............

-------

-----------

84 4 CRANKSHAFT, PISTON — GONNEGTING ROD

.........

.........

aaaaaaaa

---------

&« ¢ 2 mn ¢ 0 8 8 &

CONNECTING ROD ASSEMBLY (For undersize, sce item 16) ..
WASHER - special
LOCKWASHER - 3/8"
_S8CREW - cap, connecting rod
ROD - connecting
PISTON ASSEMBLY - 010" oversize
PISTON ASSEMBLY - .020" oversize
PISTON ASSEMBLY - .030" oversize
RING SET - piston .010" oversize
RING SET - piston .G20'" oversize
RING SET ~ piston .030" oversize
PIN - piston 006" overgize
CONNECTING ROD ASSEMBLY - 010" undersize e o ¢ « s s e v 4 s
OIL SEAL - crankshaft rear
BEARING - crankshaft ball
KEY - 1/4" 8q. x 3/4" (Pump Coupling)
CRANKSHATFT
KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel)
OiL SEAL - crankshaft front
WASIIER - 5/8"
NUYT - special Marsden 5/8" NF
RETAINER - external 1/2" 1D
SPACER .020"
SPACER - 008"
GEAR ASSEMBLY - counter balance
BEARING - gear assembly
SPACER - .010"
SHAFT - counterbalance stub

---------

---------

.........

.........

nnnnnnnnn

.........

uuuuuuuuu

.........

---------

ooooooooo

--------------------------------

----------

...........

..........

---------

May 1974



e




CASE MODEL 644 AND 646 CONMIPACT WHEEL LOADERS {1

54@ ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION _ REQD
1 KOA236960 = FILLER TUBE ««-vnaxa. et i e s s e e e 1
2 KO 235175 BOLT - eylinder head special (Length 2-1/2%) .. ... ..., g
3 KO 270889 WASHER -~ cylinder head bolt v e v v e o ou .. R T IR UC 10
4 KO 236792 HEAD ~ cylinder « « <+« » o« e e a e e e S |
5 KO 236705 GASKEET - head = -« - v -0 v v v i ca e mnneon . v e s o 1
6 KO 237084 GASKET - filler tube - .. ... [ S 1
7 KOB237182 BLOCK ASSEMBLY - cylinder, shart (Includes crankshaft,

: piston, rod assembly, camshaft, valves, bearings and plate) . 1
8 KOA237033-A BLOCK ASSEMBLY - cylinder, standard ore  + . .v . oun .. 1
9 KO 230170 INSERT - exhaust valve « <+ v o s cuoncesnasa I |
10 KO 235007-3 CGUIDE - vAlVE s v v v i m it e st aam o I I
11 KO 230265 INSERT - inftalke valve « «c v v e v i o evnns e s s e e e i
13 41- 18 PLUG ~ expansion  « » « o« » Te st s e et ee e eas an AP |
it 113- 207 BOLT ~ 3/8" x 1" NC hex plated -5« =ecnvne.. vesseseen 4
15 192- 21 LOCKWASHER ~ 3/8" plated  + + « + .+ « « R R 4
16 KO 235025 - GASKET - camshaft cover <. oo et eoascacn I |
17 KO 235026 COVER - camshaft gear ... .0 fe e s e 1
18 192~ 19 LOCKWASHER - 1/4" plated -« ... e R
19 113~ . 6. BOLT - 1/4" x 172" NC plated « v v v eeen .- f et 4
20 I{.O 235353 GASI{ET ~ il paﬂ -------- T S T T S S S S P a 1
21 193~ 221 .  SCREW - #10 x 7/16" round head machine < ..o oo veo 3
22 193- 28 LOCKWASHER - #10 internal t00th  + ¢ o« v a v v v i w o u vews 1
23 KO 2353950 BASE -oilpan +» ¢« » o s P s a1 8 @ At 4 s s e k4o s m s e o os e I
46 C 14389 PLUG ~0il draill <+ = v v v i v et a s o a v s aresas O |
27 R 18287 OIL SEAL - crankshaft rear . c oo v v vt e an,a.. P |
28 40035 BEARING ~ crankshaft ball  » « v v i e v v i st v m s i i e e e mae v 2
29 KO 235797 GASKET - shim, bearing plate (3127 + v v v v v v v v m i v w v as « 1
29 KO 235070 GASKET - shim, 010" ... .. e e e i e ae ... . UAR
31 KO 235815 PLATE - bearing « ««» « T
3z 192- 21 LOCKWASHER - 3,8 " platecd « - v v v v v v v is v i e e e ae e 4
33 113~ 207 BOLT -~ 3/8" X 1" NC PI2ted « « « s v v v o v v v vevtannnnsnn- 4
4 ¢ 18087 OIL SEAL - crankshall front + - o v o v e oo u s I I A |
35 KO 235818 FLYWBERL D |
35 1495-  B49 WASHER - spzeial, plated 21, 320 I x 1-3, 8" 0D x 174" ... 1
37 - 131~ 309 WHT - special Marsden 5,87 v e o oevio . e e s asae e 1
38 C 14054 DIPSTICK ASSEMIBLY  + v o v vt i s v it s o v s s o asnnns 1
30 A 27365 YOV RING - dipstick v« v v v v ra s s i s s e e e e e e-s 1
‘42 KO 235748 STRAP - iftiny O |
43 C 14338 NIPPLE - oil drain extension  « s s c v v s v coa s vn oo 3

44 C 14996 GASKET - plug,0il drain I PP PR |

Printed in U.S.A. _ ’ May 1974



12




CASE MODEL 644 AND 546 COMPACT WHEEL LOADERS 138

6 4 4 ENGINE BLOGK AREF ATTACHING PARTS (CONTD.)

REF, PART NO,

45
46
41
48
49
50
51
52
53
54
54
55
66
iy
58
59
60

Printed in U.5. A,

KO
c

i3

B

KO
KO
KG
KO
KO
KO
KO
KO
A

A

KO
KO
KO

2377271
18097
16287

- 59393

220174
235048
275144
235025
235353
235757
235070
237306
72108

72100

231032
295341

235057

DESCRIPTION ' REQ'D

KIT - enginegasket and seal < - -0 v on oot an 1
SEAY - crankshaft front oil -« ¢ .« s b s sesccssonn e oa 1
SEAL - crankshaft rear 0il s - -6 occeoosasscascaas 1
GASKEET - fuel strajiner bowl < -« e v ce e v s e rnaooe e i
GASKET - breaker cOvVEr = .o s e s nas - W e s sanaanoaa i
GASKETubreathe_r s a s e st s 8o B o e o e sacesacvoe s noa 1
GASKET - valve cover ««--..- EI I R 1
GASKET - camshaft gear Cover  «v s e s st anae oo oa 1
GASKET - oil pan e s e s e b e D |
GASKET - shim, bearing plate, 010" ... 00 c .. eewa B
GASKET - shim, 010" ...... ..., s enmvoaou s b - UAR
GASKET - eylinder head v o s s eoacesnsvonsonssan 1
GASKET - fuel pump flange v a2 acccaaes caa e < e 1
GASKET - carburetor flange «o s e v o cvssacaccnnaan 1
SEAL wbreather <« ... concsanaonssenaassanana 1
GASKET - carburstor 2ir horlt s s s o s s cevsocsasassva 1
GASKET ~ 0il pan (Not uged on this model) .. cuaavaon 1

May 1974



Q?/O




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 18

BAFFLES AND SHROUDS - 644

REF, PART NO, DESCRIPTION REQ'D
1 C 10492 DEFLECTOR - engin@ ail 4 v v o vevoovonseonasa s 1
P C 12603 CHANNEL - deflector .ot venen vt iananonoroenass . 1
3 113- 6 BOLT - 1/4" x 1/2" NCHEX 2 v v v vvmcnnennn. e 2
4 KO 235955 BAFFLLE - cylinder head ...... cesaac oo weaneaas 1
5 KGO 235368 BAFFLE - carburstor side air ... ovrvavnos . D |
6 KO 235201 PULLEY - engine starker . o v o e o e ovme oo me oo ecennns i
7 C 14345 BELT - engine, starter -« generator . .....ee et ans. ees 1
8 195 515 WASHER -~ 1/4" ..... e cheaeen ceenea. 4
9 KO 235054 BAFFLE - cylinder . ... it vt e et cnencanecenensnna 1
10 175- 436 . BCREW - 1/4" x 5/8" NC truss hd. phillip€ v v eeewooan . 4
11 KO 2359851 HOUSING ~ blower R R R R I I Ir S e a 1
13 182~ 1% LOCKWASHER - 1/4"% . ... .. ounn.. c e e e 10

BAFFLES AND SHROUDS — 646

1 C 18129 SHIELD ~ engine heal .o u it no v anonsossensonan 1
2 182- 525 SCREW - 102 3/8" NF pan hd, ., .. ...’ oeon... eae 2
3 192~ 18 LOCKWASHER #10 . ... ...... e s i e e e. B
4 195- 513 WASHER ~ #10 e 2
5 C 18385 SHIELD - heat, engine top . ... ....... C o 65 s e nroeene 1
6 187~ 484 SCREW - #10 x 1/2" hex hed. self tap, . ... ... sesceasa D

Printed in U.8.A. i April 1972






O 7 0 I QO L DD v e

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS
CHOKE, THROTTLE AND GOVERNOR
REF, PART NOQ, DESCRIPTION REQ!

C 18311 CONTROL - throttle {(644) « oo« = terancsroaiaane s aaasa
C 18213 CONTROL - throtile (646) coe e e v e oo recnvorevan iy
C 12224 HANDLE -~ throttle control, Dlack = » e s o0 c s v o v oo cnanaau.
C 18312 CONTROL - chioke (644} » o s e cs oo e or ot raaentan
C 18271 CONTROL ~ choke (B48) » « -« cvevceznacersane . .
C 14508 HANDLE ~ choke control, white
111~ 1 BOLT - 10-24 x 1/2" round head, square neck = -+ e esvo o e
192- 18 LOCKWASHER - #10.8td, plated o - e v o r e v nnaneon
129~ 17 NUT - #10-24 plated == s s cesossannstssoanoasssan
KOA237653 LEVER - governoy s+ +es oo Ce e
i~ 420 TBOLT - 1/4" x 1-1/4" NChex =+ =ccvcoenorrcassonss
1495~ 515 WASHER - 1/4;. plated s e e aa s s s s s oe o os o ‘i ddmom e
25 104 NUT -~ 1/4" hex 6 4 s m 4 s m b e s e as s E e rav oA s se s
KO 235498 SPRING - POVEFNOL * + st +occsavsoansaonrnsnnanas
192- 19 LOCKWASHER - 1/4" plated o+ e+t ecocsmercaoannans
C 18098 WASHER ~ thrast s veso et reneianen . « s “
KO 295690 WASHER - wavy  «- ... R I R I
KO 2310582 CLAMP - swivel, wire e+ o ¢ oo e s e s s a s sso s o on s
KO 235086 LEVER - speed control s « s s < » s aw s Fs v W s e u e ou
KO 235085 SPACER - speed control bracket . =+« s ca 22002 -- i s cu e s
KO 235084 BRACKET - high speed gtop + » « » « L T I I A T ST A
129 37 NUT - #10-32 hex s et s s e s e e s s e . PR

T 192~ 18 LOCKWASHER - 3/168" plated » v s c 2+ 5 00« s e e e an e PR
A 10326 JOINT = ball t vttt ansvaosnannocaonenanscancs s a
KO 235277 ROD - throttle o s acesnsassases200saesssas e re s e
KO 23b278 RING - refaining, throitle rod R s v e s es s enon
KO 2354176 BUSHING - povernor cross Shaft = e« o v ees oo acnananana
KOA235256-5 SHAFT ASSEMBLY - governor ¢ross sermarrracasae
¢ 18103 BEARING - needle governor shaft « «v v = e oo e n s v o s anwan
KOA235743-5 GEAR ASSEMBLY - EOVErnor - - s« s e e e a e m s e sy
KO 235125-3  SHATT - governor stull o s v s e o st o a s s s o auwcensssans

. C o 18099 WASHER - governor stop pin + = » = v « sem s eaano e -
KO 231355 DIV - governor Stop < - e s e et v e o it o et i o e oo nnonss
KO 235900 BRACKET - throttle cable sar e s rane s oa s e e an e s
KO 235603 CLIP ~ bracket «ca:oss. A I I S A I I AP EP P
KOAZ3691% BRACKET -~ choke cable + a0 v« « s e w e m e e et ie e

Printed in U. S. A,

169- 95

SCREW - #10 x 3/8" NC fillister head

uuuuuuuuuuuuuuuu

PTO CLUTCH AND LINKAGE

132- 48
¢ 18279

.C 18280

C 16682
C 18825
113- 207

185~ 525

131~ 178

CLUTCH ASSEMB_LY - less screen; 644

NUT - lock 3/8 " N.Cihex e wos e v

{repairs page 25} -

CLUTCH ASSEMBLY - 646 {repairs page 258} « . +«- - .-+ e
HANDLE - clufch engaging  + <« v« o s o v v v v n v s cr e e e e e
GRIP ~ clutch handle  « -« v c i ee s e e cr e s P
ARM - clutch pivot ceewaa e . etk v e s e
- BOLT - 5/i8" x7/B" NC hex - vevecccassansas ceeene
IOCKWASHER - 5/16" + e o v eensaverns eh e ees o aas e R
WASBHER - 5/16" R
WASHER - 3/8" o0 eienen. e s ee i e
PIN ~ cotter 1/8"™ 21" v e v v oaanes e e e .
ROD - cluteh (644) <« <o ev v e u e f e s e s ame s
ROD - cluteh (646} - - - ¢ - v 0 a s B TR
GUIDE - clutch rod, 844. s ¢ v coc o v necvas . pae o wou s
GULDE..ch[tchrod,ﬁtjﬁ.rh--..-.--.-‘-.... ............
BOLT - 3/8"x 1" N, C.heXe s e v v e e omnnsnrccvenons PP
WASHER - 3/8 cccsovrocncaraneenas et e e e s

May 1974

17



8




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 14

CREF, PART NQ.

S0 B0 Y T O e Q) Dy e

U gomI O R s L5 Do e

bt
Lol =

i2

KOAZ35100
C 26703
N5S

NSS

A 70090

Ko 275341 -

177 94
195- 512
KO 237421

129~ 900
195- 512
C 18529
A 70080
C 18628

A 28077

i74- 222
C 19170
192 17
129- 79
KO 237421
C 20261

Printed in U.S.A.,

AR CLEANER — 644

DRESCRIPTION REQ'D

AH{ CLEANER A—SSEMB;JY 9 4 5 84 a s B a8 B & wom e s a a4 ok & o= ]_
NUT - wing /8" NC oo u e - e re a4 aaa 6o e s s m e eae 1
BASE - air cleaner {ovder KOAZ3GL00)  +vevninnen e 1
COVER - air cleaner (order KOAZSSIOO) ............. 1
ELEMENT ~ air cleaner se-s.sccoo. s e s s ua oo 1

GASKET - 2ir hO¥t = e e cwoaevacsanns e v %o e e e s s s e s ]

SCREW - #10 x 5/16" NF fillister d, + « s s e veooeaonnenan 3

"WASHER. - 3/16% + o vanvns. fasceane ter o rac e et 3

PRE-CLEANER (Optmnal),....,'.,.,,.,_.,.,...,...... 1

AR CLEANER — 646

NUT - \vmg #-10 NE T.5 a4 8 58 B L oE s as e m e a b e 8 e s ¢ ow s e s e e .

1
WASHER - #1310 = o s s 0 e n con s a2 ausnasasissncnoss 1
COVER - air cleaner v -+« v ssss3a I R A A . |
ELEMENT - gir cloaner =c=c s o coco s oo voosess s ez oo 1
BASE - air cleaper scsvscae s s 0 s o S s eas e i
HOHRIN(},_].’?/ISHHJ @ s » 6 aaaa g s 4 b b oa s o s s e s vacow ]
SCREW - #10 x 2-1/4" NF rd. hd, mach, + ===+« R I |
CLAMP - air cleansr s v e ovtonaasacsacnonasaoss ]
LOCKEWASHER ~ 410 s e v o v G e s o aums s es e s cesow 1
NUT -~ #IONF SQUATE v+ v s cooeouansraoss eesenenans |
PRE-CLEANER {Optional) e e eevveanneainnn... 1
HOSE - crankcase Dreather, & 0 v o e v v o v oo v v o e s eown.. R |

Ma_y 1994



20




CASE MODEL 644 AMD 646 COMPACT WHEEL LOADERS 219

CARBURETOR~64 4

RET, PART NQ, DESCRIPTION REQ'D
' KOA2374490 CARBURETOR ASSEMBLY - 644 . ... . e sacae P |
1 KO 200380 SPRING - tension, idle adjust . vuvw vt nu e s nnennnnn.. 1
2 A 72092 SCREW - idle adjust . ....... e h et e svasssascansl
3 KO 237489 NEEDLE - main fuel adjust . ........ T 1
4 KO 200383 'BPRING - fucl BAJESE . e i i i et e e me e e e w1l
5 KEG 276231 NEEDLE - idle adjust .. .. c0vve... e s o e s caaa e e 1
6 KO 200380 SPRING - idle adjust . ............. P |
7 A 72079 PIN - float o..uevseenenn . 1
8 A 72078 FLOAT - carburefOr  wu s e v onoan. A5 e s s e R |
g A Y2080 BOWL - carburetor . ........uuevnronn.. |
10 A 72084 SCREW ANID) GASKET ASSEM, - carbur etox bowl ........1
1. A 72103 KIT - carburetol repaif oo e v an oo mnvonnonnsmnnnnnn. 1
12 NSS INLET NEEDLE AND SEAT ASSLMBLY P e
13 NSs - GASKET -bowlring  .......... feee e s s |
i4  NSS GASKET - howl haffle . ... .. e e s aarencean ek . 1
15 A 72083 GASKET - DOWL SCTOW o vt i v e v o s v a s O |
FUEL PUMP 844

1 KO 2363487 KIT - fuel pump (for KOA236205) .. ... S0 i anseanscanaa 1
NSS VALVE ASSEMBLY ..ot e it onn s een s, e e e B

NGBS GASKET - valve L ..ovsvnnsoa 6 & a0 ae s as t e s s n e 2

N3S DIAPHRAGM ASSEMBLY ........ s e ue e s eaae .1

NSS SPRING - diaphragiit v v e v newo.. . R Y N o1

NS5S GASKET - valve | . . e innnnnnn., seal

. 1

2 A 72108 GASKET - fuel pump Mg, oot veeuconsea 68t e s anae

Printed in U.S.A. _ April 1972



22




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 29

REF. PART NO.

1 KOA237400
2 A 72100
3 C 10678
4 214- 251
5 ¢ 15007
6  192- 20
7 113~ 103
8 KOA236205
9 T~ 410
10 193~ 60
11 KO 275341
12 ¢ 18974
13 A 72108
14 © 10857
15  C 14690
16 C 18275
16 ¢ 18273
17 C 18133
18 ¢ 11529
1 © 11545
20 ¢ 18190
21 173- 215
22 129~ 1504

Printed in U.8.A,

FUEL SYSTER

DESCRIPTION REQ'D
CARBURETOR ASSEMBLY (Repaivs page 21) ceecnceceaa. g -
GASKET - carburetor flange * =+ cseveosanaans.au., e ]
ELBOW - fuel pump and carburetor = seevonnnnors e, . 4
CI.,LAI\‘IP“hOSe 5 e D & daraaa s s aoa cemmecoao0 s oa nvne.-04
HOSE - carburetor §-1/4" + v v st acatanonnanian .. eeeas 1
I OCKWASHER 5/16” ........... N N . 2
BOLT - 5/16" X 1" NC hex stoveoosonneens fesecnrnesa 2
PUMP - fuel, 644 (Repairs page 21) <= voo s R LIEICI |
SCREW - 1/4" x 5/8" NC fillister head s -coosoonwees. .. 2
LOCKWASHER-I/” L N I N R I Peeocnonae D
GASKHET - 2ir hornm » 5 5 6 = 16 s s o nasuncoosseonsnon. NP
HOSE - fucl line, return 77" s v st e oecenacoanannan, .. 1
GASKET - fuel pump mounting, all models - ovevarosnnnoa 1
ELBOW ASSEMBLY - fuel tank s e v avaocasn. seeneassa 1
CUSHION - fusl tank  + - oo . . b r t e B b cabede e o aen oo &
HOSE - fuel line 52" (644} « o 0« 0 2 o . “ e enwa L |
HOSEHfueiljneSn@"(ﬁzlﬁ) L T o8 1
TANK «fuel «n v v v eeseoa R T S N T TP 1
CAP - fuel tank (Includes insert) o« = coooas . ceccoaansa

INSERTuerlcap % % 88 4 b0 n st acc o b on e s omae o a6 o 1
STRAP - fuel tank mounting - o e s v . B Eseaecabanesana 2

SCREW - 1/4 x 1/2" NC round head, machine, zinc plated o.. 2
NUT-«SQU&I‘B]./‘E”NC S R L L T T T T I |

April 1972



224

r
|
i
|
:
t
1
|
!
I
|
i
~




CASE MODEL G44 AND 546 COMPACT WHEEL LOADERS 28

CLUTCH ASSEMBLY (PTO)

REF, PART NO, RESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - less screen (644) (order C 19276) o+ .+ . . i
NSS CLUTCH ASSEMBILY - (646) (0rder C 10197)e « o » o o e v v e u ™ o1
1 C 15%31 SCREEN - grass (644) o e avaa. B s e e v e e cesee |
2 C 18245 HUB - cluteh (644) .. .. .. e e ae s aereea f e ee s 1.
3 c 15718 PLATE - clutch (644) + oo u . h e s e s saae st aa. . o 1
4 164- 40 SCREW - §/16" x 3/4" NC flat head socket (B44} o v 0o un 2
5 193- 78 LOCKWASHER - 5/16" counter sunk ext, tooth (644) ..... 2
6 C 14291 DISC ~friction s o v o v o n e maceeunmonaneanonssnsaose 1
i C 15515 WASHER - SpIifif e o s 6 v c s oo st ot ocosnnsonsaceesa 6
8 C 15557 WASHER - spaceor 050 c.5 .. sesssaceascansoasas s JAR
9 C 226%1 PULLEY AND DISC ASSEMBLY » = + v o e cacnnnes s ass s 1
10 C 23245 BEARING - cam and pulley ... .. hanaeeaas e . 3
11 C 15506 WASHER - spacer 010 o+ s csacvucoccsonass anonsa « JAR
12  NS9 CAM - clutch(service with (2)C23033 cains and (1)C23512 arm} 2
13 C 16786 SPRBING -« CIHEN 2 ¢ s « 0 s 2 8 anseooasonnans sesaaa. 2
14 C 18243 WASHER ~ Spacer = - +soceococnn st s es s aaacan 1
ih C 18244 SPACER ~hub - s ee v caveacae " ereebacereues oo ]
i6 O 28i5N WASHER = 17/32" (644) =0 c e v e e s s narannencennnona 1
17 C 18242 BOLT - 1/2" x 3 « 1/8" NC hex, LJL thread (644)« « = =+« « » 1
18 C 23512 ARM -~ cngaging, +«occonoa @erE0a s e sas L P |
19 C 166186 FAN « cooling {644) - - cvovocerocniannas ce e uaan 1
20 113- 207 BOLT - 3/8" x 1" NC hex (644) + e s s o0 s et cnuaann. . 4
21 192~ 21 LOCKWASHER - 3/8" {(644) + o2 vconcncana i v e e . 4
22 C 19876 PLATE - ClUteh (BA6) « o « » o s e v v o s e vonnsonennnnnn e 1
23 193~ 5§ LOCKWASHER - 3/8" counter sunk, ext. tooth (646) « .. ... 2
24 164~ 51 SCREW - 3/8" x 1" NC flat head Secket (B4G) ~-vvoanasa 2
25 C 18263 WASHER - spacer (646} <« v« cv e nonn S LI 2
26 C 17618 SPACER ~Iub (6468) - v« v v coronannnaase seraeeaas 1
27 Co18291 BOLT - 7/168" x 7-1/8" NC hex {646) ......... s s ea -1
C 19472 KIT - stub shatt, 844 <« v o v nevncnvsocnnocennsonas s 1
C 18876 KIT - stub shaff, 646 cocec v o os o coansonseesisonsa. i

Printed in U.S.A. - : o Nov., 1975



254




CASE MODEL 844 AMND 648 COMPACT WHEEL

REF, PART NO,

C 18276

C 10197
i C 15721
2 C 18907
3 C 157148
4 164- 40
4 164- 50
5 193~ If
5 183~ 58
6 C 14291
i C 15516
8 C 15557
9 ¢ 22671
10 C 23245
11 € 21586
11 ¢ 15556
12 NS5
13 C 16786
14 F 50014
15 C 18908
16 O 2815N
i G 18940
18 C 23512
ig C 166186

20 113- 2017
21  192- Z1
22 C 181986
28 € 18263
24 ¢ 18291

Printed in U,8,A.

CLUTCH ASSEMBLY (PTO)

LOADERS 258

DESCRIPTION REQ'D
CLUTCH ASSEMBLY - less screen (644}« oo o s e v cancaans 1
CLUTCH ASSEMBLY ~ {646) s v o s s cnccosoconacrac s s 1
SCREEN - grass (B4) + v e vvvueevennnn e ee e i

HUB - clitteh (844} 4 - 6 o e e e i ncacaaesosa e maeaa 1
PLATE - clutch (544) o s voonvsncssssoasonnsnoss 1
SCREW - 5/16" x 3/4" NC flat head socket 644) « .- .. .. 2
SCREW - 3/8" x 3/4" NC flat head socket (646) « « = o « v« o 9

IOCKWASHER - 5/16" counter sunk ext, tooth (644) o v o« =0 2
LOCKWASHER - 3/8" counter sunk, ext. tooth (648} e+ .00 2

DISC ~ friction <« s s s 5 6 a « a o » i et s e aae e 4w oom o 1
WASHER - SpriRE s e an s s noasossacass srseansacs B
WASHER = spacer .00 s s toeviaccanscoasnssnsoss JAR
PULLEY AND DISC ASSEMBLY - clutche s o 0 s o v 0 seoeea 1
BEARING ~ cam and pulley s = e c o v e s s v acavos«ua s a s 3
WASHER - shim 005“.....,,...”,.,..e.z........“UAR
WASHER - spacer 010V .+ oo 0o . cas e s 2 eaas e UAR

CAM - clutch{service with (2)(,23033 cams and {(1)C23612 arm) 2

SPRING =clutch e s o t v oo sassnssaansa
RING - retaining e s s o s s s s s o s s usoooesas
SPACER - hub (644) « « = o i o vs tnannoenaso

WASHER = 17/32" (644) o e v e o v vovsnncnnna

BOLT - 1/2" x 1-3/4"NC hex L H, thread (644) .
ARM — engaging -« « » o v« o v n s v v aa e s as e e
FAN - cooling (644) - o ¢ e v v ssvanssoswes

BOLT“‘3/81lX11INCheX(64‘,4)IIni‘!b‘lﬁ!n
LOCKWASHER - 3/87 (644). » o . v v o o cea s n e

PLATE - clutch {648)s s co v v 0 s s snssanoss
WASHER - spacer (46) = ¢ cvsveceo ot
BOLT ~ 7/16" 2 1-1/4" NC hex (646} + - ¢ v s = -

" 8+ 8 80 €408 D

nnnnnnnnn

e s 8 a s 4 e 8 o

aaaaaaa

.
L)
DD o b e e b e D

Nov., 1975



26




CASE MODEL 644 AND G465 CGMPACT WHEEL LOADERS 27

HOOD, FRAME AND GRILLE

RET, PART NQ, DESCRIPTION . REQ'D
i C 17534 PRAME - main (644) ..., ..., ..., ....... .. . P |
1 C 1533 FRAME ~ main (646) ., ...,.... "t e i st o e b s ane e 1
2 C 17563 PAD foot, LLH. L. P |
2 C 18024 PAD - foot, RH., ,..... S m 4 b o s 4 4moe s aesanaaa e as 1
3 113~ 207 BOLT~3/85’XI’_’ NChex ,.,.. B T T 8
4 182~ 31 LOCKWASHER - 3/8" ., ... .. ... ... . . .
5 195- 104 WASHER - 3/8" L, i e el 4
6 129~ 103 NUT -.8/8" NC hex . . . . . e r e e b
7 C 17598 TRAY - battery ... .. .. M |
8 C 16239 STRAP - battery hold down . L T T 1
4 113- 102 BOLT 5/16" x /4" NChex ..uunun.... s e e s e aaa. 4
10 ¢ 19018 PIN - axle pivob ., o0y nn s, Gt et e e e aee . 1
11 18%- 1046 BOLY - 3/8" NC indented hex head .. .............. . .. 1
12 219. 17 FITTING < lube oo oo 1
13 C  1765% GRILLE - frame ., ...,............ ... 4 e et s e e . 1
14 C 18201 GRILLE - insert T st s vk et aeraesoee e P |
15 C- 17656 PANEL - head Hght ..... e e ae e e s e e e e 1
16 187~ 1080 BOLT - 1/4" x 1/2" NC hex slotted, black ,.,......... Laa
17 ¢ 17653 NUT - 1/4" tinnerman .., . ... ... ...... e h e e es T
18 113~ 208 BOLT - 3/8" X 874" NC hex ..,........... . . .. " e. 2
19 192 21 LOCKWASHER - R e e h e te e s aea 2
20 C 18193 BUMPER - rubber, HOOD .., ....... i e s e st s s eea 3
Z1 C  1764% PANEL,-dash .., ..., . . .......... .. T, e s L
22 . 187- 1038 BOLT - 174" x 172" NC hex self tap, ... .0y 0o 4
23 C 17662 SUPPORT - grille ,..o. . .. oo 00 2
24 111- 340 BOLT - 3, 8" x3 4" NC vound acad, square neck . . . .. .. cva B
25 192~ 21 LOCKWASHER - B e e, 8
26 129~ 103 NUT - 378" NChex . ....................... veo B
27 C 18003 Hoom-64a L 1
a1 C 18588 HOOD - (848) ... ... .., ... . ..., 3
28 113- 412 BOLT - 1,2" x 1-3 4 NC hex {enzine mounting) ., ., .. e .. 3
28 113~ 410 BOLT = 1;2" X 1-1-27 NC hex (1eft front engine mounting) ... 1
29 192~ 23 LOCKWASHER - L 3
30 129~ 105 NUT - 172" NChex ... . ... e, R
30 131- 168 NUT - Jock 1; 2" NC hex qun (Left front englue mount) L, L, L L. 1
31 C 18055 PIN -latch oo o oL 2
32 C 10898 - PIN -safety ... 0 o 2
33 185~ 521 WASHER - 5,167, ...,.. e e e e e b e e e e e . 4

Printed in U.5.A. 7 May 1974



28




CASE MODEL G644 AND 646 COMPACT WHEEL LOADERS 2%

SEAT, FENDERS AND TOOL. TRAV

REF. PART NO, DESCRIPTION , REQ'D
1 C 17488 SUPPORT - geat, front ............... ereamas A |
2 C 17485 SUPPORT - seat, vear ,,...... b s e s a4 enaaeweaan s 1
3 113~ 424 BOLT - 1/20 x 1" NC hex ... ...... C e aa e am e 2
4 113- 433 BOLT - 1/2" X 3/4" NC hex ... .......oo.. .. e nanae 2
5 192- 23 LOCKWASHER - 1/2" ., ....... Ch e s et oo 4
6 C 16430 - TRAY - tool St e e ez esac e aace e . bhe e eaaa 1
i C 16429 - PIN - seathinge ...............00.ounn. . cawa 1
8 C 18219 SEAT . ..... e e G e e e aean e e s e vao 1
g C 15410 CUSHION ~ rubber . ..... L a e e s e s ade e 8
10 195- 2021 WASHER- 5/16" x 1-1/4" O.D. ... .. M es e aseseaasen. 4
11 26~ 524 BOLT - 5/16" % 1-1/2" NC hex .. ........ e e os 4
12 ¢ 14834 BUMPER - seat  ...... s e et ae e Chaea e e 2
13 121~ 108 BOLT - /16" x 1/2" NC hex flavge .. ...... st ieasana. 14
14 ¢ 17182 HINGE - seat f e e eoe bee et e e eoaaea cowas 1
15 ¢ 14728 GRIP - shift lever ., ... C e iaae e Saee e e 1
16 C 17458 FENDER- LH, ,.... e s aan e B s esaacs o T |
16 C 17457 FENDER- BH. .. i ssinnnnnn e saea 1
17 ¢ 17491 LEVER - shift ,.......... S e e s s e e e s P |
18 195~ 20729 WASHER - 7/16" x 1-1/4" .. ... ... .. B |
19 ¢ 17218 SPRING - shift lever. ., .. ......c.ceennn. . oo, R |
20 C 17066 WASHER - cupped .. .vvnnnnn.. G e e e e e e e 1
21 13t~ 178 NUT - lock 3/8" NC hex . .......... ceneaaa e eenna 1
22 113~ 259 BOLT - 3/8" x 2-1/2" NC hex s i m et es e aa e ane e I |

Printed in U,8,A, ' _ April 1972



30




CASE MODEL 644 AMND 8486 COMPACT WHEEL LOADERS 31

FRONT AXLE AND STEERING GEAR

REY, PART NO, DESCRIPTION REQ'D
1 C 17286 AXLE « fXOnt .o ittt e n i ha e e e e e wae . 1
2 C 17368 SPINDLE ~ L,H, ........ th e e e s e e e e s e o i
3 C 17398 - SPINDLE -~ ILH. o uersunnn.. .. feraroann o B 1
4 126- 32 EEY « 1/4" X 1-1/4" woodraff .. uuunevunsnnnn o . . 1
b C 17407 ARM ~ upper spindle 5 kB8 L 4 e b e s o m e s e s e ae s na e 1
6 113~ 417 BOLT -~ 1/2" x 1-3/4" NC heX o vvenun.... seenrassas 4
7 192. 23 LOCKWASHER - 1/2" ,..... S e s a e cecaacaaean 4
8 195- 538 WASHER - 9/18" .. .... I T T |
] C 17684 WASHER - thrust . ........... - 1
10 A 590939 RING - retaining cennoa ceh s e ama e b e e s s e s aaae e 1
11 € 12888 BUBHING - Spindle o iuoueaenonnnnnnesennernn. .. 4
12 C 18248 SPACER ~ Bearing o .. .uts s v snsean cesiastisanses 2
13 218~ 17 FITTING - ube . h e e e ennneens. et e s e s s e b e e 4
14 C 13108 COVER ~ lube fibng oot isenn s ioenene e nmennnnn s 4
i5 C 17401 TIEROD ... ievn. T o e s so e 0 sauazeea L
16 C 17402 ROD - drag link £ e b e s eaae s acm e e e ceennas L
17 C 17404 BALL JOINT - R.H. thvead 4 i s v o v e mmeemon s, 2
18 C 11501 BALL JOINT - L.H. thread S B e 48 e e sase ns s ane e ee s 2
19 i29- 127 NUT -~ 6/8" NFRex . 0ununenmnssnrnnn. s e .o B
20 192- 25 LOCKWASHER - 578" L.ttt ennoenennnennnnn. 4
2% 129- 3% NUT « 5/8" NF hex L.H, thread . ......n.... vasesssa 2
22 C 18014 WHEEL - steering . .. iun st s s e e en e vnnns cscase 1
23 € 12975 WASHER - 5/8" ... enres. S 6 s s e a s e anas e n s e oae s 1
24 131~ 358 NUT = 100K 5/8" NCHEX v v vo o vonnnnsssnnens.. |
25 C 18018 CAP - steering wheel .. ... ...t e ... vewvaa 1
26 ¢ 15006 BUSHING ~ f1anged nylon v v e eewen s onomensnnnnnn.. 1
27 126- 16 KEY ~ woodruff #9 ittt st e menseaennsnns sresow D
28  C 17572 SHAFT - steering ..., .0 oo nn. fee e e |
29 ¢ 17103 JOINT - universal oo uwws oo vwevnss e s iaa . 1
20 178- 880 SETSCREW - 1747 X 3/8" .0t s n i er vanes e e easacean . B
31 ¢ 17258 BEARING -~ oilite ...... e et s r e ieenacure aa s e 1
32 C 17570 PLATE - stecring St h a8 e B s 4 aa e e e asaseaeaa . 1
33 128~ 105 NUT - 1/29 NCROY v ue v ean v e mnesnnennn. - |
34 € 17253 GEAIL - steering . ... i inenvnnnnn cresrasenos 1
aHB  C 11256 BEARING - thrust, universal .. ...t vt nooreunenn.. 1
36 C 17257 BEARING - thrust f ek oae 8 s ke s e e s bc0 0 a s e sa o s s 1
37 ¢ 17550 WASHER - 3/4", universal ... ...... N . 1
38 o 5904-AB  RING ~ retaining, universal .. v. o .o owsnnvsoun.. P |
39 19%- 2115 WASHER - 1/2" . ....... G e s e s aasac et ea e i
40 A 34428 RING - retaining ... ........ 588 e b e B s e s o 1

Printed in U.S.A. April 1972



B2




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 33

BRAKE ASSEMBLY

REF, PART NO, DESCRIPTION REQ'D
1 C 18026 PEDAL -brake .. .ocio0cescsscs s e s ab e e en o s sase s 1
2 C 18029 - BRACKET - gaddle . .... ceo o e ass e e ss a0 acao . 2
3 113~ 206 . BOLT - 3/8" X 3/4" N REX -+ - v eveeaosnonemnananen 4
4 131~ 178 NUT -1ock 3/8" NCHEX v e v v onreaocoosnacaconnsnns 4
& 138~ - 92 PIN - v0ll 3/16" £ 3/4" .. ceioracatcnocoanns s oo oo <1
B ¢ 18105 TOCK -~ brae @i c v v onnoensneosonossona s ee s eaa s 1
7 C 17541 SPRING ~ hrake lock  c o v isavecnnconas ce s av e s s e 1
8 113~ 5 BOLT ~ 1/4" R 1-1/2" NC hex orvsaasss t e s esaaas e i
9 131~ 1102 NUT - 1/4" O NEX  cavvevcvasoossonnnaanasa neane e s 1
i0- C 18298 SPRING - hrake YefuUrfl o v s s o s s s e s e ononnse s s s csua e 1
i1 C 14948 ROD - brake wr s a e ana s s an e B |
12 213~ 4. CLEVIS P
13 141- 4 PIN - clevis fh bt aa e e s s e e e s s s s A |
14 132~ 310 PIN ~ cotter 1/8" %X 1" o et i i ia et s aastanuananeans 3
I8 C 14187 BAND - brake P |
16 C 13528 PIN - clevis  ...:.. e e et e s em e s e b vea e eaaa e o 2
17 C 18305 ARM - actuator “a et m s e e cec e uase e e e oas e i
18 138~ 17 PIN - roll 5/32"x 1" ...... Cheersaeas e ieseanes 1
19 C 18306 BRACKET - pivot e econsecaoscao cscbasaso o anas 1
20 13- 412 BOLT - 1/2" % 1-3/4"NCheX +cenrrreacenoaracrcans 2
21 192- 23 LOCKWASHER - 1/2" . ..c.-... Ces e sosasucocascoa s 2
22 1289~ 105 NUT -1/23"NChGX coococensnsonossanssaacs s s ve o O

FRONT AND REAR WHEELS

1 10316 WHEETL, ~ TEAT « e s s osceonsasan ssoosscecve s uoana D
2 A 30064 BOLT - rear wheel «+ cescvooscooras seeeas ceeeeson 12
3 C 18299 CAP - dUSEe o o e s o s suvsaccnsonnosascacasnoasscoes D
4 132- 49 PIN - cotter 1/8" X 1=1/B" 0o cnansnnononussoanna 2
5 25- 1312 NUT -~ castle 3/4" NCHEX s secuonssaooasscsonnasass 2
] C 10822 WASHER ~ refaining « o ccovnsacaovacancoccsnscnors 2
7 D 298266 CONE = Dedring oecoanacononanseonsenasns tereeees 4
8 T 27809 SEAL - bearing o024, D
9 C 18301 NUT - stud, wheel front - c s cosvcooassnonsaoaoannsoa 10
10 C 191863 HUB Assembly, includes cup and studs < « o 0 00 » s s eea e 2
11 D 29267 - CUP-bearitlg cssvoseocaas hesnassadsonacssanse 2
12 C 18300 STUD -~ wheel osccoociossssoarasonossansaossas B
13 € 13168 WHEEL - front = « ¢ « ¢ s o s cea s s seesaseasncees anas 2

Printed in U8, A, . : ) ' August 1974



34




CASE MODREL 44 ANQ G466 COMPACT WHEEL LOADERS 35

BUCKET AND ARM ASSEMBL Y

REF, PART NO. DESCRIPTION REQ'D
1 C 17311 ARM ASSEMBLY - bucket lift .. c o v e sacsoaceaoeas 1
2 C 17322 ARM - bucket  .......... P e b s e s essemee s aaa 1
3 219-- 20 FIPTING ~Iube cscevvonsransconscanosmona e s an. 4
4 C 18249 LINK - bucket evlinder o oo veeovuveoecan cessacasss s s &
] C 17328 -BUCKET ASSEMBLY' - loader .......... e e s e am s 1
6 C 17337 ROD - arm assembly mounfing o eseveonsconssnnsean . 1
N cC 17987 COLLIAR .. .ciiacocsoascoas 4o s s ussasesbacnna . 2
8 C 17338 PIN - cylinder mounfing oo v v co v s v s o v s v v cncananeaas 2
9 138~ 2005 PIN - spiral 1/4" X 1" 4 it it it e e e mava snnssanran .5
10 C 17334 PIN ~ bucket mounting, 3-5/16"L, . .... ascsosccoantaes O
11 ¢ 17335 . PIN w 4-15/16" ... iinveonnannceaassa ssawaseaca B
12 C 17338 PIN - 4.3/4" . ...... em s e n e e e o e a e e 1
13 195 549 WASHER ~ 13/16™ &t et toncnrronnonncssansoss eaw 10
14 A 33531 RING - refaining ... .cuse cosomeonsacsasaseaesoasll
15 C 18145 BUSHING - 0ilife . .. o i v oo covanreoocnnnssmansnns 2
16 195~ 533 © WASHER = 1-1/16" .o ivenennen G5 % 8 0 58 s ac oo m aic .. A
7 132- M PIN - cotter 5/327 X 1-3/8" . vt i sovacananns ssaso e B
i8 (¢ 12824 EDGE -~ cutting « v o ¢ s o cacsonvoasassco c s s s ea s aa 1

Printed in U.S.A, : ) August 1974



36




CASE MODEL 644 AND 646 COMPACT WHEE L LOADERS 39

TRANSMISSION ARND FINAL DREVE

RETF, PART NO. DESCRIPTION REQ'D
1 C 13710 CASE - transmission e o e s v oo v wos.o... D 1
2 Co12713 BEARING - flanged =« o vevnnnnenmennnen cnennnn, . 2
3 C 16744 BEARING = £langed = v os o e v nnoeonnnunennennnn.. 2
4‘ D 31945 SBAL ~ axle co it v ittt ime it e e e 3
a5 [ 13241 - BEARING - sleeve b os e e L 1
6 C 13385 BEARING - 812690 o avvesenn.. SR DR |
7o 221 4 PLUG - filler and drain 1/2" « v oma i et innnnnnn.. 2
a C 13286 SEAL - ghift rod T T T T 1
g ¢ 13211 BEARING — £OlIEE o o oo v s us. e e e e e e 1
16 C 12723 CAP - 5hift rod - v v v v v o we e h m s e n e te e s aae s S
11 ¢ 12722 SHAFT « axle, ShOMERH, oo v s v v venenonnnons P |
12 C 12721 SHAFT - axle, long T.H, v oevveoosnnnnnenn, .. e e e 1
13 ¢ 13197 COVER - transmission  «ve«. .. . e e 0 s st e oanaaa s .. 1
14 138- 319 PIN ~ voll 3/16" x 1-1/2" « o v u... P |
i5 B 52144 . RINGuPetainer,axle --------- Cre st i e nansaao D
16 ~125- 128 KEY ~ woodruff, hrake idler «» o s e oo s v e oo vt onnneenns. 1
17  C 13198 GASKET - transmiscion cover-« -« . « .. . fecaseaaans es 1
18 A 50086 BREATHER ~ transmission « v e e e v owe v eenenunnn., ee s 1
19 192~ i9 LOCKWASHER ~ 1/4% ... .. L I I R € e aa e asaas 6
20 113~ 3 BOLT ~ 1/4" X 3/4" NC hex o+ oo evvonron - s e e 6
Z1 . 12725 FORK - shift L "as e ow e s s =80 1
22 € 18338 ROD - gear shift s :oven.. te e s e e e cionan 1
23 C 14168 RING - refaining v ov oo van. . ot e s s e s Bonconsaaa 2
24 C 14844 GEAR = cluster inpuf v s o e v m o s v oo mo oo v o wnes |
25 C 12581 GEAR -~ Migh 41 t00th  « oo v i et e e mt e e e e e e e eemnnn ., 1
26 C 12552 GEAR -~ low 55 tooth . .u . W T |
a7 C 18295 KIT - diff. case (Includes Ref, 34 & 35) v vve o, . P |
28 C 13281 BRAKE DRUM  « e ot i o oot et enme oeee e meoene e, 1
29% GEAR - differential piiion (order two of
cach, items 29 and 30) , ,, , | cre e e cebrecesroane s 2
J0* GEAR - differential {order two of each,
items 29 and 30) ., ...,.,, B e e e e 2
31 C 12559 WASHER - pinion thrust et s s e e o o anee e e b o o s en e 2
32 C 12560 PIN - differential cross ... ... ........ |
33 R 17820 PIN - differential cross 102k o . vuuv v enee s e o e, |
3¢ C 12581 SCREW - 3/8' x 4~3/4" NC DX CHD 4 v v v vnwsvnn. o .. 4
35 131~ 366 NUT - lock 3/8" NChex ..,........ Ph e e e eweow A
36 C 12718 WASHER -~ differential ... ... ... o, .. v e 2
37 ¢ 14223 WASHER ~ 8Pacer ... e s enrronnnmmen s, JAR
38 C 12965 GEAR « brake idler .. ......... e |
39 © 14222 - RING - retainer, brake idler . ................. P |
40 113~ 424 BOLT - 1/2" X 1" NC hex {transaxle mounting) ........... 6
41 192- 23 LOCKWASHER -~ 1/2" ... ... ..... ch e et aanssaava.aa B
* Must be serviced in sets of four using two C12558 Pinion Gears and two

C12557 Differential Gears,

Printed in U.S.A, ‘ April 1972



a8




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 38

HYDRAULIC SYSTEM 644

REF, PART NO, DESCRIPTION REQ'D
1 C 15335 SUPPORT -~ PUMND v et e v veovsnsoanaesacs e os s e 1
2 it4- 200 BOLT - 3/8" x 1" NF hex T a
3 113- 207 BOLT - 3/B"X 1" NCHEX ..oavvsesesssonsoaossoan 4
4 192~ 21 LOCKWASHER ~ 3/8" . . e s sonicntanansaanancnsss 6
5 Cc 17298 COUPLING - PUIDD 4o v oo v soaceoss s e s a0 asaaseaan i
6 C 15481 PUMP - hydraulic (repfum p’xgc 7 ) 1
7 C17354 KEY ~ SQUATE o w s s ereovonaareasncrsssnssacesoan 1
8 218~ 5066 FITTING - pump out {includes 218-5006 "O"~ ring} ....... i
9 C 18167 TUBE ~pumpfo valve ... cevonronavscsnssa R |
10 ¢ 18321 FITTING - hydraulic (includes 218 5()0'? "O“ - Ting) . w .. e B
11 ¢ 18159 TUBE - valve to molor, upper .. .caono oo c- aeamsenoana 1
12 ¢ 18160 TUBE - valve to motor, I0Wer ... ceeavveiaonoaacs sea 1
13 218- 5065 FITTING -~ hydraulic (mcludes 218-5007 "OQ" ~ 1mg) ,,,,,,,, 2
14 ¢ 18162 TUBE « valve toO 68 . v s evenacrecncaaooncoonssans i
15 218~ B96 TEE - 1-1/16" s nvvecsocnsons s s e R o s anasn s I |
16 C 18163 TUBE - heat exchanger totee  .............c0.. R |
17 C 14619 HOSE - 4" it it iooeasesarasasoasannsascscnsas 2
18 C 14245 HOSE - 3" .. vaeoenee s e earoe s Wesaoceascaaaas

19  C  1419% EXCHANGER -~ heat ............................ i
20 214~ 8 CLAMP - 108S€ ... covrnoeuons e s s a e e s ieseaea D
21 C 18289 TUBE - pump SUction ... vocvvecoanvssosnasa I |
22 A 30095 SIBAL - hydraulic motorfo case . ... .cuesracsnoanaans 1
23 166- 86 SCREW - 1/2" x 1-1/4" NC flanged 12 pt. ... vo..n ceve. &
24 171~ 241 SCREW - 5/18" x 1-1/4" NC, {lat head machine .......+ 2
25 131- 351 NUT - lock B/1B" NC REX . s e vvrmroorovonnasss=as 2
26 C 14655 MOTOR - hydraulic drive (repairs page 55} e e ene s i
27 NSS VALVE - hydraulic control (repairs page 49) order C 21557 klt 1
28 C 18111 RESERVOIR - 01} .. .o te st cuvnanmevraveassensseaas i
29  218- 5353 . PITTING - valve, bucket (includes 218-5006 "O" - rmg:;) eaowe 1
30 C 18181 TUBE - bucket to $88 Wi e saccaviameaanrasune o 1

Printed in U,8,A, . May 1974



4.4

mw ® @ @

=00 00000T




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 45

DIRECTION CONTROL

RE¥F, PART NO, DESCRIPTION REQ'D
1 ¢ 21512 ARM - control | .., ., . ...t inenenas e e aae e I |
P C 17569 LEVER - direction control | . ... .. ....... e eeaa e 1
3 ¢ 16898 FOLLOWER - cam et e e Pt s an e i
4 132~ 320 - PIN - cotter 3/32" x 3/4" O |
5 185- 520 WASHER - 5/16" ., ,.,.. caeee e b e e nee e 1
6 C  19%00 PEDAL - motion control ., .. ...... $ o n e s e 1
7 ¢ 17553 ROD - pedal control. , ., ,,.,... bt s e e 1
8 129~ 102 NUT - lock 5/16" NC hex e e R |
9 C 18277 SPRING - pedal refurh | . . . i 1
10 17551 DISC - friction.  ,,,,........ B |
11 C 12127 BUSHING - nylon  ,,,,........ f e e s et e e e e i
12 ¢ 18391 WASHER - spring ... ..... ... ... [ R |
13 195 541 WASHER - 5/8" | ..., e e aaaaaeaa goee. 3
14 129. 145 NUT - i/2" NChex ,|.......... v s eems e e R
15 ¢ 19902 BRACKET - valve eantrol ., . ... . ... .. A4 et e a ., 1
16 C 18012 BRACKET -~ guide ... ... ..c'v'eeo. e ie b saae s 1
17 113~ 103 . BOLT - 5/16" x 1" NChex ,....... creveananesassaas 2
18 13- 176 NUT = 5/16" NCNBX L.\t smsinesvenscnnsooens cenes 2
19 ¢ 17557 "ROIY - valve control ., ... S h e e s e e e i
20 198- 102 WASHER e es e s cu s aeas o es s s e asac a0 as |
21 € 16683 BALLJOINT |, ., ......0..0. e asiesreseseroneas L
22 129- 102 NUT = 5/16" NCREX © L\ttt i car e saenenens s 2
23 131- 176 NUT = Jock 5/16" NC heX . .. ... uuueoeseecnnnonansa .1
24 A 37247 KNOB - control Javer |, ... v e oneosnconnsneneensen .1
25  C 12083 BUSHING = flipIoK | .. i it ssimanososnoeenennnes i
26 132- 46 PIN - cotter 1/8" x3/4" . L. uiiteinnnnonnenunnonnna 1

Printed in U.S.A. ‘ ' . ' August 1974



46

1Y
Lo S
LA A
- ] L)
Y R
10 NYAL AT AETAER Y
f HI ra W oF
1 1l pEEd
ety 3 220 TN
Ll R AN
TN S PR 2
VoAl Fam ety
N RABAN | VN R
S W X
O N S F |
NEONCL AT
T 17—
R




CASE MODEL 644 AND 846 COMPACT WHEEL LOADERS 47

BUCKEYT CONTROLS

REF, PART NO, DESCRIPTION . REQ'D
1 C 17594 BRACKET - pivot  ...... G4 e s s e ensaaaas e PR |
2 C 16714 BUSHING - pivot bracket ..... s emssaseaacnn N |
3 C 17598 LEVER - bucket ¢ONPOl ot o i ot o v aoanoannwoneeea 1
4 A 37247 KNOB - lever, bucket comrol .o e v oo vnsovananconoann i
5 195~ 5333 WASHER ~ 1/2" .. iecncan sanc e T |
8 132- 321 PIN - cotter 1/8" x 1" ... it ir it cnnnncocenes N |
7 C 17587 LINK - valve 4" o i i st oe s annaancensenosonna i
8 C 17588 LINK = valve 3-3/4" ... ..¢.iuuvas . 1
9 195~ 521 WASHER -~ 5/16" ... ... eun.. i e e s ecaeano e . 2
10 132~ 320 PIN - cotter ‘3/‘32" X 3/4" e e s e s s s e e e s e e .. 2
i1 C 12932 PIN ittt s e e invoocana . srcemsonecasse B
12 C 18845 RETAINER ...... e Peeasae ceaesaasiuneea . 2

HYDRAULIC RESERVOIR MOUNTING

C 18000 SUPPORT ~ reservoir RoH, (B44) . . v v v v oo n cnenveuwena i

i

1 C 18001 SUPPORT - reservoir L.H, (644) .. s v noonscoonoeanaa 1
2 C 18125 SUPPORT - reservoir RVH, (646) .. v o v avoconscovensns b
3 C - 18126 SUPPORT -~ reservoir L.H, (648) . ..o v iveovneceseonaan 3
4 113~ 118 BOLT ~ G/16" X /8" NCheX +evvivooroonvnacoannnnn 4
5 C 18117 RESERVOIR - hydraulic 0il . ... vvvcecn s treeasses 1
6 C 11529 CAP - reservoir with insert . e vt i o vt vt e mn o v crnooos v 1
i C 11545 INSERT ~ reservoll €2) o eo s s s ososossneatescnss 1
8 A 70100 STRAP -~ reserveoil mounfing + e v s svecoeoanesoncss . 2
9 173~ 215 SCREW - 1/4" x 1-1/4" vound head maching « o s vcvecnoaca 2
10 129- 504 NUT « 1/4" NC HEX et e it e nnenmoaennraesascneas 2
11 ¢ 146890 CUSHION - reservoir v eaae ks asansesseacusaune s s B
12 C 14248 BRACKET - heat exchanger mounting .+« .ccvencnnaveoa 2
13 187~ 1251 SCREW - 1/4" x 1~1/4" NC flat head phillips .« v ev v vuow oo 4
14 ¢ 14108 EXCHANGER ~ heat ... cvsvons oo e B |

Printed in U.S,A, _ R June 1972



48




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49

HYDRAULIC CONTROL VALVE - TRAGCTOR

REF. BART NO, DESCRIPTION REQ'D
1 NSS VALVE - tractor control {order C 21557 kit page 41) ....... 1
.2 NES BODY - valve cv e v vacrovacossoosannas e s e e 1
3 NS3 - BPOOL ~valve ... ... e |
4 N&3 ' BPOOY: =« VAIVE + s o 6 2o v v v s o s st s sononcsaea P |
5] A 7982 SEAL - "O" ring, Spool ...... e n o aena e emaa e 4
8 C 17440 WASHER -~ ., ..... e hrseenaseracssanennnaeaa |
7 D 583976 - 8PRING - detent ce s es vao e s s s s 6o u w06 ase b oa s 1
8 C 13200 : SPACER | . ... . it ettt oo o eanocoan. 1
5  C 17439 DETENT - 80001 i iuisioonvoonvocnnnvernnns 1
10 C 14438 - COVER - detent 4 co s aenaaaona a e raeso e voanans 1
11 21t- 7 BALL - steel 1/4" .. et it nennnnnenan. 3
12 C 17444 SPRING - detent t s et o a0 s a0 8 e uBasunGEanasee s 2
13 ¢ 17443 SCREW - detentcap -
14 165~ 114 SCREW = cOVEr L.t i su e s eoncon s em e T
15 128~  831. : CAP -vreliefadjust ... nvvcovwan e s e maae s 1
18 ¢ 17435 GASKET - relief adjust-cap .. .o... edicanseaacases &
17 € 17433 SCREW - reliefadjust ", ....00cveoccna e s seennan . 2
18 C 17445 SPRING - relief ‘e s s s s e s essecananoesasas ks e . 1
i9 C 18832 BUSHING - power heyond e iru e P aossesemanenaas L
20 218- 5107 SBEAL - "O" ring, bushing .. .....ecsuneseecsvosa 1
21 A 3009% SEATL - O ring  ..... b e s e s e s A e e e sk o = 1
22 221~ 841 PLUG - pipe 1/4" ot s s i e v s aononarnnaannacsan .1
23 195 B21  WASHER ~return .. ... 00t e b as e s s aen e o s i
24 C  1BB50 SPRING = return . ..., .,. e e s s e na e s Gt s b s ecancoe 1
25 C 18853 T SPACER . 1
28 193~ 524 BCREW - with lockwasher  ,.... 0000004 T |
27 ¢ 18847 COVER - veturn ., ....... f et et et 1
28 C 18854 CAP - relief adjust .. ..oy o veeronconacaaneeass 1
29 C 17432 BPRING ~relief . ... ..0o0sonuascoencoannanssaoas 1
3 211~ 9 BALL - steel 5/16" | ., ... ee et aas e 1
3l 171~ 249 SCREW - valve mounting 5/16" x 1-1/4" flat head machine ... 2
32 131~ 31l NUT - 5/16" NCheX .. 4uuuaroooonoassonnas cienae B

Printed in U,5,A, - 7 August 1974



4G A




CASE MODEL 6844 AND 646 COMPACT WHEEL

HV@%&ULE@ Q@NT%@L VALVE

REF, PART NO,

1 ¢ 2149y
.2 NSs

3  NgS

4 NSS

5 A 7982

6 C 17440

7D 59376

8 ¢ 17442

9 ¢ 17439
10 C 17438
11 211- 7
12 C 17444
13 € 17443
14 169- 114
15 129~ 531
16 € 17435
17 C 17433
18 C 21505
19 C© 18852
20 218~ 5007
21 A 30007
22 221~ 841
23 195. 521
24 C 18850
25 C 18853
26 193~ 524
27 ¢ 18847
28 C 21510
29 C 21507
30 Zil- 9
31 C 21508
32 ¢ 21509
33 C 21506
34 C 21622
35 171~ 247
36 131~ 351
37 C 18851
38 C 21511

3% C 21521

Printed in U.5,A,

C 21497
DESCRIPTION

VALVE - tractor controle « « + a

BODY - valve {order € 21497) .+ s e v n o v v v .
SPOOL - valve (order C 21497) « « « + + creas e see e
SPOOL - valve {order C 21497) « « o = v o s s s o0

-----

LOADERS

TRACTOR

@QE_

REQ'D

SEAL - "O“ng 5p00]....n..na..e»..s...u... .
WASHER s oot tcoomonsaas s e a s v taee b ae o
SPRING ~detent » v o s as s v 00 caa b iessanaamas P

SPACER s <c¢os6sessasraa e a e s 64 s a8t b e s E e
DETENTnspool.....se.n, s 288 8 5 v e e s e ow s N
COVER ~detenf =2 « « s s s e s n s aao0sas b a4 a8 a4 s e oaoe f
BALL ~steal 1/4" . o i e vt i v v vnnscscsosncunnenss
BPRING ~detent & o v o oo coasnnosranecstsosssses
SCREW -~ detent, eap . ... .o i v . s s s e aua
SCREW, COVET ..o v veoecs e
'C,APuxehefadju.at....‘..,. cewe e P ra s s a e
GASKET - rellefadjust cap., o o v v e s v v s nnoonan avae
SCREW - relief adjust , ., ..... he e s e s aas et s .
SPRING - relief , ..o nevvenronnnnseis . e
BUSHING -power beyond . . ... v cassoosasonuonssas
SEAL -~ "0 ring, bushing ... ..... Cecisaseane PP
BEAL « "O" TN o v o v vvoncorosarneensossssnssana
PLUG"‘pf\pel/én.pnup.n'.nlolulq 4 b oa a 4 o 0 8 4 a @
WASHER - return ... .....c.0 0. s ae s ases e sas e a
OPRING =« xeturnl o o s s o v sossnannsansanasssassas
SPACER .4 asieooroonunansnanrocnns Ve
SCREW - with Iockwasher . ... o ccncenroosons e s v ea s
COVER - returti w0 o o o a s e rscaas P ra e s e e v s s
CAP-~zeliefadjust «ccvssviaranens v e e
SPRING ~relief .. .... 0000 ek e a e e e P
BALL - steel 5/16" .. ... ae s . 6t e vasaees
GASKET - reliefadjust ap « v cvocsoonrnonsassoan
BCREW - relef adjust . ... .0 i o e o rsersno
RETAINER - ball, relief ...... ey amaaea e o e
SEAT - ball, rehef

SCREW - valve maounting 5/16“ x }-1/4" flat head machine . . . .
NUT - 5/16" NC hex ......
KIT - detent (includes 6, 7, 8, 9, 10, 11, 12 13 & 14}
KIT - relief (includes 1tems 11 15 16 17 & i8)
KIT - relief (includes items 28, 29, 30,31,32,33 & 34) .....

-------

--------

August 1974

T bt e B B b b b bt ket bl b b e et bk bbb Pl b e bed fmk b b D B0 D G0 b ke b b b B b e bk e



50




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 51
HYDRAULIC CONTROL VALVE —~BUCKET

EF. PART NG, - DESCRIPTION REQ'D

34

1 C 18179 VAIVE « buckef control o . . v s s i e o vononmaceosanas 1
P NES - BODY - valve {order C18178 valve) ........ P |
3 NGS _ SPOOL - valve {order CI8179 valve) . .......... R |
4  NSg SPQOL. - valve {order C18179valvel . ... ... .. v ow... 1
5 A 7982 SBEAL - "O" fing, spool . .0 e e e ies e e e 2
6 I3 40816 SEAL - "O"ring, spool .. eer oo b s e 2
7 221- 843 : PLUG - 3/8" e e e e e e e e 1
B8 ¢ 17432 SPRING - rclief {earty production) v « v o oo v oo v v e e v v v nu o 1
g 211~ 9 BALL - steel 5/16” {early production) + « v v v e v a s onavnoeo |
16 C 17433 SCREW - relief adjust {early production) .« . o v v v e v v v v n 1
11 C 17435 GASKET - adjust screw {early production) . « - . « . .. .. R |
12 129~ 531 CAP - adjust screw {early produciion) . « e o e v o v v v v v |
13 189- (14 = SCREW ~ COVEF & i i v si v awcnannamnencanas cena, &
14 C 17440 WASHER . ittt r et e e e s e es et s 1
15 © 17441 SPRING-«L‘eturn_ ......... e s e s rs a s e s e h s n s 1
16 C 13200 SPACER - detent - o v eo v s o sanveronacasonrassas 1
17 ¢ 17439 DETENT = 80001 v v vttt iee e eeee e eenn . R
18 . C 17438 COVER ~detent ... .o v vmrronnncras .
19 211 7 BALE ~ateel /4" L e it i i e es e ceene. 2
20 C 17444 SPRING - detenlf o v v ettt s e vn s twnnacncencss. 2
21 C 17443 SCREW - detent . ..o vanenas e e e e e e s e 2
22 185 521 WASHER ....:. 5 s ¢ s s e m ma s s s s s s e ae e e ak 1
23 C 18850 SPRING « retUlll  J v oo v v v en s vmanmsavons fe e 1
24 C 13200 SPACER .. ...c.cacacooe i e s e as e am s e s 1
25 106~ B10 WASHER ..t vevcarocoonnsanaacasana ek s 1
26 193~ 524 SCREW ... ... cnnnsans e st e s s o m . 1
27 C 18847 COVER « centering . ovavevavrisacaaa e |
28 113~ 1% BOLT - valve mounting 1/4" % 1-1/4" NCBeX .. neeeweoow. 3
28 131- 1102 0 NUT ~10ck 1/4" NU REX & i v v n e eveannoesonamenaess 3

Printed in U8, A, . : - June 1992



52




CASE MODEL 844 AND 646 COMPACT WHEEL LOADERS 53
HYDRAULIC PUNP AND COUPLING=6486
REF, PART NQ, DESCRIPTION REQ'D
i nNSsS PUMP - hydraulic (order € 20025 pumy, page 53A). .. .. R |
2 C 187569 BODY ~pump ... .00cc0a0 . 1
3 C 18760 COVER -~ PUMP .., . es0evvoeoanaacensssnsesa 1
4 C  1876% RING -~ retaining, externaltooth _ . . ... .. ... 0ue.a. 1
5 C  18V6Y BING - 808D -, . L., ... i caecennnnsnoeennnsas 1
6 C 18766 SEAL - 0Ll L, L ..t e e e sa e .1
T C 18764 SEAL - pressure load . . ... v et e e e i ne . s .. I
8 ¢ 18763 PLATE - wear | .. .. .. ...c00.. . . i
2] C 18761 GEAR - drive e taew e recaee. . s e s o oa s 1
i0 C 18762 GEAR - driven s e o m e s e oae s e s m s s e e et . 1
11 . C 18765 PLATE - thrust | . . e s i it vt aeesan e i
12 C 18769 SEAI.J b gaSKEt P a @ 3 1 v v N L v © 8 & 2 e @ u 8 $ 1
13 A 7200 WASHER - | ., ..... C et raa et e e e . 4
14 113- 274 = - = 4
15 126+ 112 KEY - woodratf L L L, e mesaes P, 2
16 C 18235 COUPLING - pump, (648) ..., e se o eseas G es e e 2
't N8S HUB - {order CL8238) | ...t es s encneros eaee e 1
18 N8s HUB - {order C18235) . ... ..... ... .c0.... b . L
19 € 18258 SPIDER - coupling . ...... e s e eoe e e s e . 1
20 178~ 858 SCREW - set 5/16" x 5/16" .. .... ce s e e oo, &
HYDRDRAULIC PUMP AND COUPLING—-64 4
1 C 15481 PUMP ~ hydraalic . ., .. it e e e v e s e h e m e e s e e e s i
2 C 15720 PIN-dowel |, ....¢0e''vuoennas o eveernaon s D
3 C 18730 COVER - T8AT  Weruvaneonwsons Ce i ae e .k
4 C 15931 GEAR ASSEMBLY - dyiven |, ... ... e e surucnons 1
5 C 15732 O RING f e i ee e et aaeesaaeseaaeea . B
6 C 15733 BODY «“ PUINIP .o i uvnurosnrassaerscoasnases 1
7 C 16734 COVER - front |, .., .0 iininnnieerann. 1
8 ¢ 15735 - SBAL - rotary | ., ..o e C e e et mae e e 1
9 C 15736 GEAR ASSEMBLY -~ drive L .. . e e v . |
10 ¢ 15737 PLATE -~ Wear | ., i .y erocecsnecoaceanrscosa 1
1t C 15738 . SHIELD - heat | . .. ... reinonnnnneennscnees )
12 C 15739 GASKET | e s s s o s amua e s s e e e r e 1
13 C 15740 SEAL i e e e e ie et m e .
14 13- 540 BOL T ...t e e e 4
15 126- 111 KEY - /8" x 5/8" woodruff . ... .0 emsennas wese. 1
16 € 17298  COUPLING - pump (644) .. ... e etenareeceraenna . 1
17 WSS HUB - order item 1)) | ., ., ...t ii e vnnnron. i
18 Nsg HUB - {order item 18) . ... ... .. it naearaenenons 1
19 C© 15938 SPIDER - (for C17298 coupling) . .. vur e ovnra. R |
20 83- 55 SCREW - set 5/16" x 5/16% NC socket head |, ,.....,... 2

Printed in U.5.A, ' . ‘ August 1974



83A




CASE MODEL 644 AND 646 COMPAGCT WHEEL LOADERS 538

HYDRAULIC PUMP ~646

C 200285
REF, PART NO, DESCRIPTION : REQD
i C 20025 PUMP - hydraulic o cs oo oeaauena e s e e ca e ae s a ——
2 C 19277 BODY ASSEMBLY - pump (includes bushings) B |
3 C 20197 COVER ASSEMBLY - pump {(includes bushings aud clowell pll‘lb) 1
4 126~ 12 KEY-woodruff .« v v e v v o ivnonucenenmes I |
5 C 18768 RING = yetaining « o oevovennsnnuonnas. e ....1
8 C- 15281 SEAL -~ shaft « o as i e ininionaneosinnnnnone. 1
7 ¢ 18764 SEAL‘wpressureload ----- L R R R I I T T RO |
8 C 19279 PLATE « Wear . oot asucevn: b et st s e an e s e 1
9  C 18761 GEAR -~ dPIVE o s o v 000 a oo s tnstonusennennensnses 1
16 ¢ 18762 GEAR - driven - covsusonn.. tsiveecsoersanoaanans I
11 C 19280 PLATE w thrust v e e s cvvoncansaas ceesnor s ssnoane 1
12 C- 18789 BSEAL - gasket oo oo v s s s inaninsaneoriannnnnnns 1
13 A 7200 WASHER .. ..... .4
14 118- 274 BOLT ~ cOVEr mif, e« v o v v o vnnonwnnas ar et oses e 4
16 C 18235  COUPLING - pump (1epa11.5 OB page .)3) """ reere e sree  f

Printed in U.S,A, i August 1974



56




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS &%

CYLINDER =LIFT ARM

_RIEF, PART NO. . DESCRIPTION ‘ REQ'D
¢ 11827 CYLINDER - Tift ATI1 59 6 2 0 s s mna oo es s “eo e chemsaas g
i T 24080 RING -~ retaining s v o s covoscosocnssonenans fewsean 1
2 T 24041 SPACER o cevonewaa e e ceaveaas srrsevscasesaoans |
3 . Nss , RING - retaining (order TAIAG9 Kit) « o« e c o v e v ocvnsneenas 1
4 C 18595 ROD ~ cylinder v v o e o ocovanmonosnssesseasss f e aa e e g
5 NS5 SEAL - "O" - ring, rod (order T41499 k;t) R N I |
G NSS WIPER - rod (order T41499 Kit)e o o o o o a « mee oo R
7 NSS : SEAL ~"0" - ring, vod (order T41499 klt) teameaoa o e ae e 1
8 T 42253 HEADmcyhndgl-o.o.-a.'an..-.ausu‘a.-a-ws....sno1
9 NSS SEAL“}Ide " 6 4 0B 8 8B an e e e oeow s s 4 8 e 8 an s8¢ oaaas s ]
10 T 42254 BUSHING - heatd s c v v a2 naae LI T T S
11 T 24084 PISTON - cylinder o+ euvooa 198 s e eo0 80 a0 0 s i
12  Ngs WASHER - backup, piston (order T41409 klt} eroenassscesns D
13 nNGS SEAL - O . ring, piston {order 141499 Kif} oo s s accnccnans 1
14 25 159 NUT"]E!H} ------ aoalnsahoua-.eunoleewensesnloou1
15 C 18576 BODY - oylinder =-sevosavu.aa N sewetoaseso |
ig T 41449 I{IT—qeal % © 4 8 %4 60 E 0 B a0 s0 0D s Ea s 8G e s m e oaa e essen |
CYLINDER-~-BUCKET
1 ¢ 18573 BODY - cylinder .. cus v I I T |
p 131- 667 NUT - jam s vuevvnosannnes |
3 NSS WASHER - backup, piston (order Cl 85'?4 Iclt) o, 2
4 N8s SEAL - "O" - ring, piston (order CI8574 Kit) s v o us oo eest s 1
3 D 54909 PIHBTON - cylinder «vorennvnunenuwnsa b comaaa e 1
6 C 18488 HEAD ASSEMBLY 876 8 99 6 8 0t aaaa 80 eanannceane s v e 1
7 NSE BUSHING -~ head o .o v v nvooass s s e c st s ens0cesana 1.
8 NSS HEAD - cylinder &+ e veeeenannnn Peemsae sk oa seausae 1
9 Nsg SEAL - "O" ring, rod (order CI8574 kit) o e v v v co oo vovnnn 1
10 NS§ WASHER - backup (0rder CI18574 Kit) v e v v av s e v ueoeansaan 2
11 N8s SEAL(orderCIBS?éklt).,...,.., ....... creasroranana 1
12 ¢ 18572 ROy - cylinder o vuvvon s “em e e s senansaan e 1
18 NS8 RING - retaining {order C1854 kit} T |
14 D 54915 SPACER s i derue e - B s e s v 8 s e o e mm s e v o a s ee s e o 1
15 D 54917 RING - retalning . ... . 0 e neennnnonnnons I
16 nNgs SEAL -~ "O" ring, head {order CI8574 %it) . .......... veea 1
17 C  1B574 KIT -~ geal ,,...... 99 e s 88 aatmancoa s essmaaseorns 1

Printed in U.8.A. ' July 1972



g8




CASE MODEL G644 AND G646 COMPACT WHEEL LOADERS 59

HYDRAULIC LiIFT

REF. PART NO, DESCRIPTION REQ'D
1 C 17571 ROD - lift control  «. s ... 6 @ 8 4 m e bt B eae e R |
A C 16883 BALLJOINT +veei i innnnn v St et s aa e a0 ana e 1
3 128~ 102 NUT - 5/16" NC hex SR et e o aa e aa ... sesscuan 4
4 131~ 176 NUT - 1ock 5/16" NC heX v evonvoonnnnnnmnnnn. . .. « 1
5 C 17566 LEVER - Tift comtrol  .vuvenvunnennrnnnnunsn oo, 1
G 195~ 541 WASHER - 5/8"  © v ieinnmninnarsnnnnn.. -
7 132~ 48 PIN - cofter 1/8" x 1" v vnniunrninssnnnnnnn . aa 1
8 A 37247 KNOB - Hift lever .w...... R T T T S, 1
9 C 12093 BUSHING - fliplock v ovinnnnennnn.. e rusesesacanas 1
10 C 17585 CROSS SHAFT ASSEMBLY 40w vuurunnnnnnnn . oo, sas 1
11 ¢ 17250 BRACKET ~ clamp + e ou ' .. I T 2
12 113~ 221 BOLT - 3/8" x 7/8" NChex « v v v v nu.. Co e ches a4
13 131- 178 NUT - lock 3/8" NC hEX e ovvnnvnonnnnnennn ... . cas 4
4 C 19579 BRACKET - cylinder mounting e e v seuvonannnennn. . o 0. 1
15 C 18251 PIN - (iylilldel"mﬂlintillg, rod end e S8 edasmsee s ene 0 aaoae s ]
16 € 17538 PIN - cylinder mounting, footend ......... secnaatooss 1
17 132- 310 PIN ~ cotter 1/8" x 1¢ I
19 132. 338 PIN - cotter 1/8" x 2-1/2" ....... .
19 C 18154 HOSK - valve to cylinder, short o . vowenuenn. ... seanas 1
20 C 18155 HOSE - valve to cylinder, Iong s v vannnoncon I |
21 218- 50566 FITTING - valve (includes 218-5004 "O™ - TINEY) e v ae b am e n 2
22 113- 207 BOLT - 3/8" X 1" NCHEX «vevennun... Precscaan s s wea D
23 195~ 525 WASHER -~ 3/8" TR T se e 2
24 131~ 178 NUT = lock 3/8" NC HOX o v euwonannnn... craas e s 2
25 C 18318 CYLINDER - hydraulic Hft . ........ Ls e xwsauoa veeeaa 1
28 C 16133 BODY - ylindel o o v v s vnvoomoscnnnanesn. v r e . 1
27 C 19104 ROD AND PISTON ASSEMBLY .. ... B 1
28 C 1732 FOOT - cylinder ... .... cecssencacaicsnenenan 1
29 N8 SEAL R s ess 1
30 Nss PO CRING o e e even e I
31 Ns8 "O"SRING  caveemnann. e o cas et s eriaens. B

C 17258 KIT - SEAL, cylinder (consists of items 29,30 and 31) ...... 1

Printed in U.S,A, ' ' | July 1972



50




CASE M(’)DEZL 644 AND G646 COMPACT WHEEL LOADERS &1

@; 16852 STARTER-GENERATOR
( DELCO NUMBER 1101875)

RET, PART NO, DESCRIPTION REQ'D
1 15108 BOLT ~ througll « v oot convnmn s cmn s oe s on . e e e aa 2
2. A 43494 FRAME ASSEMBLY - commut’ltm end . ..... wme e ek ae s 1
3 192- 20 LOCKWASHER - B/18" o v i s e o eeeea G aeaean eeaa 2
4 A 409702 KT - stud - (Includes items 16,18 and19) ........... es. 1
5 A 72039 "HOLDER KIT ~ ground brush .. .... f e e e n e ase e 1
6 A 72040 HOLDER KIT - insulated brush s e e e s s e e oeae s P |
7 A 72038 BRUSH ASSEMBLY ..o vreeven. e s e et o e ks up s e s 2
8 R 15090 ARM - brush pressure . ......... S e et e i me e e e 2
3] R 16161 SPRING - brush arm . . v v en e vnn ... e s a e e f e ae s a 2
10 A 72042 COIL ASSEMBLY.- field ROH., & oo evnnnnnn. .. e |
i1 A 72048 STUD - armature terminal .. vievennenn s, ... 1
12 R 16147 BUSHING - insulated, armature stud . .. .. 00... .. |
13 A 41927 WASHER. - armature stud ... ... .. ....... e e eaas 2
14 129- 18 KNUT - terminal stud 12-24 hex . .... e e e e aaa . 4
15 192- 1% LOCKWASHER - terminal stud #12 ... ........ coea0e.a
16 R 16148 WASHER - insulated, field stud {Order A40702) ... ... .... 1
17 A 72043 COILASB}-MBL‘YnneIdL‘iI e |
18 1SS SSTUD - field terminal (Order A40702) & .o v v v s e s on v .. 1
19 Rr 1500 DBUSHING - insulated, field siud {Order A40‘?02) ...... A |
20 A 25447 INSULATOR - field co11 f e m 3 b s ane s antaaaaaa e oe .. 2
21 A 40738 SHOE -~ pole o vevesna B b e s aescaaae s e e e 1
22 A 40738 SHOE -~ pole oo n e s i e e e e e e s e sttt e sk e L
23 A 43495 ARMATURE ....... “ o m ot s uaae e a4t me s m e sau vs 1
24 126~ 111 KBY - Woodruff, armature ... .. f e a et e n e e 1
2b A 42127 SCREW ~ pole i st e s s st e ene cees . es 4
26  NSS BODY - starter, generator (Order C16852) .. ..o .. on. .. .o 1
29 A 41959 SCREW - 10- 32 ¥ 12" round head L ... e c. 3
29 A 720680 BRETAINFER AS“SEM}}LY bearing {Includes Refs J7and 48y .. 1
3¢ R 16170 GASKET - bearing retajner . .... e m 4 s e en e es e P
31 A 43358 BEARING - ball, drive end ..., .. Ch s e e r e oot aco e 1
32 A 72048 FRAME ASSEMBLY - drive end b e e et an e e s e sena 1
33 A 72047 SPACER -~ pulley ot ittt it e ieeennen P |
34 C 14344 PULLEY - starter, generator dreive . v .ot oo n e vo .. 1
356 192- 116 LOCKWASHER - 11/16" plated ..... "t e e s ek usan e ke s 1
36 A 25548 NUT - armatuve shaft, drive end .. ... ues o ur s ene. se 1
37 NSS RETAINER - grease (Order A72050) ......... e s e e waea . 1
38  IN8S SFAL - felt (Order AT2050) . ........ e |

Printed in U.8, A, , ‘ April 1972



G2

i

4 ﬁ,///a .

o),

cul




CASE MODEL 644 AND GAG COMPACT WHEEL LOADERS &3

AZ0202 STARTER-GENERATOR
(DELCO NUMBER 1101970}

‘REY, PART NO, DESCRIPTION REQ'D
i R 15106 BOLT - through {Includes washer) L. ... e e e, 2
2 A 72104 FRAME ASSEMBLY - commutator end . . .. ceaeaaw s A |
3 R 15087 RING - bearing retalier ., .00 e e veonnn.. . Ceae s i
4 A 25461 BEARING - commutaior endball ,...,...... I |
5 A 72038 HOLDER KIT - ground brush ., ............ D |
6 A 72040 HOLDER KIT - insulated brush  , .., . .000..... caensoe 4
7 A 72038 BRUSH ASSEMBIY ......... s s s co e nasesasacenas 2
8 R 15090 ARM - brush pressure . ............... ceesssercsa B
9 A 25423 SPRING - Drusharm oo evnennnennonneneennn.. 2
10 A 72042 COIL ABSEMBIY - field R.H. st et e asceacosa |
11 A 72048 STUD - armature terminal  ....... e e s unae P |
12 R 16147 - DUSHING - insulated, armature stud . .. ... ...... N |
13 R 15049 WASHERmarmatule,stud e o s b e a a0 as e a0 e s aa e o . 2
14 129- 18 NUT - terminal stud 12-24 hex . ...... serscrasecaces &
15  1%2- 17 LOCKWASHER ~ terminal stud #12 ... .. ... e s 4
i€ R 16148 WASHER - insulated, field StUd .0 v v uwo s v nons e s vy 1
17 A 72043 COIL ASSEMBLY - field L.H,  ..,.......... B |
18 WSS STUD - ficld terminal (See Ref, 40) .. .. ............ 1
19 R 15077 BUSHING - insulated, field stud (Order A40702) . ......... 1
20 A 25447 INSULATORnfwldLml ..... Ses s aencusenecerenne s &
21 A 40736 SHOE - pole, Plalil 4 et e v e me s e nn e ennens soonrsa 1
2% A 40738 SHOE - pole, notched L. vuuveenvenennoeean. . R |
23 A 72041 ARMATURE ... 0eennrvun e e w0 s vasaneawm a0 o e 1
24 126- 111 KEY - Woodruff, armature . .........0..... s s amee s o 1
25 4= 610 BCREW -~ POle L\ ierennivennnaonoennnnnns e 2
26 NSS BODY - starter, generator (Order A70202) ., ... .enuow... 1
27 178~ 234 SCREW - 10-32 x 1/2" R Hd. o v v vt e e e e ven venmnn 3
28 192 id LOCKWASHER - 3/16" plated e L d
29 A T2050 RETAINER ASSEMBLY - bearing (Includes Ref, 37 and 38) eas 1
30 R 16170 = GASKET - - bearing retainer L, . ........ cesencvasrscaa 1
31 A 25441 BEARING - ball, driveend ...,., . ..... haan oo e s s veao 1
32 A 72048 FRAMEASSEMBLYudriveend o wacnasesacseensos a L
33 A 72047 SPACER - pulleY .. vitunroescmmms eeeneee . cawa 1
34 C 14344 PULLEY - starter, generator drive . ,........ Seesacees 1
35 192~ 26 LOCKWASHER -~ 11/18" plated ........ B I |
368 A 25546 NUT - armature shaft, deive end ... ... o nn.. e |
37 NSs RETAINER - grease (Order AT2050) ... .ie.... cee s aae 1
38  NSS8 SEAL - felt (Order ATZ050) L. e e e csesessa 1
39  NSs SPACER - armature shaft, inner ......, e s P |
40 A 40702 KIT ~ stud (Includes 1tems 18, 18and 19} |, ., ..., .. .n.. 1

Printed in U.5,4, April 1972



G




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS &8

ELECTRICAL SYSTEM~64 4

- RE¥F, PART NO, DESCRIPTION ) REQD
i C 18260 HARNESS - wire +esconaa cevemssccaescsansanesaaa 1
2 C 17187 WIRF - ignition switch to solenoid (yellow 8" .. .. seecvena 1
3 C 14585 . CABLE - battery positive (red 10-1/2") «...... s eeaneaa 1
4 C 18287 CABLE - battery ground (black 16'") «evovesvvoonoaanes 1
5 223- 20 FUSE = 20 2amip, - = v cuovratecnns e seanoe coaunacsee 1
6 C 14553 SOLENOID -~ start scosooavanoas s macssancnvescevne 1
i A 70221 REGULATOR - vOIAEE e evesotasnsacssnsenavosnsseos 1
8 C 16862 STARTER - generator 12 volt, DELCO No.11018%5
 (Repairs page 61) o cncvecvenooncannonnas c e s eranw 1
8 A 70202 STARTER - generator 12 volt, DELCO No, 11019"?0
. (Repairs page 63} & oo v vvweneononnsa T |
9 ¢ 14537 CONNECTOR - headlamp s e n i u e s ek |
10 © 18389 GAUGEuamméterlua.“-n..ua,e.a.,.,.g.ua..,aw 1
11 ¢ 14302 HEADLAMP ASSEMBLY - 12 voli (Ropairs page 63 o o v wose 2
12 C 181979 BATTERY - 1Zvolt . ..c... e e oa e D
13 KO 231281 COIL - ignition 12 volt 6o aeoscautenssbaneaecaceon L
14 KO 232535 COVER - broaker contacts s ecavesvwsncaonsonnsnnns 1
15 ¢ 11275 WIRE - regulator ground to solenoid (white 7" +.usovvcsos 1
16 M 20007 SPARK PLUG ~ (Includes gasket) oo seesosnan. cereannea 1
17 A 27251 GASKET - spark plUg s seccosesoosocnscaiassssa 1
i8 KO 238057 CABLE - hightension . .scecoasosao B |
19 KO 230722 CONDENSER €9 ssecoavessunossassesnnesonavesaa 1
20 C 18281 WIRE - amp. gauge to solenoid orange ") s oeovcesconas o 1
21 C 18282 WIRE - solenoid to ground (black 3"} cecevavonan I |
22 C 1796 SWITCH - ignition (Includes Key) s :seevveacasrnsnsesns 1
23 C 17763 KEY"-igﬂitiUﬂ © 9 4 0 B E © & A6 0 4060 5T EODDEE D4 BB R D 1
353"“407 PLUG’-«hOle,daSh 4 8 B 6 B e as s B R B B H B “ v m s & B D B G ARE G B 1
TAIL. LAVIP
1 A 20985 LAMDP ASSEMBLY - flood and a1l o o e v o « casebossasses 1
2 B 50255 © MOLDING ~ lamp retaining ssvoscosvsaoscsssossas 1
3 10934 SCREW -~ molding <o ceveoovansssonsoesssonssaa 1
4 A 40855 LAMP - sealed unit = s eoca e ceeeseonas csnsesinae 1
5] B 50223 BULB -~ red 15 C.P. 12 volt cavoaouva.n LI N |
3] B 50273 WIRE - switeh  « o . . 4. e mesuaa cessesasas s eseaa D
7 193~ 73 . SCHEEW =~ WITE & e« anonoosocsaoonanoncesssnusose 2
8 193~ 4 WASHER - 1/4* lock s e nane s ascacnessuEncaesen 2
9 B 50275 SWITCH v . cceconcnnn Presacescaccaracaanse 1
10 B 50310 ENOB - switch e e+ 2 an st cnacen I I te s o es . 1
11 B 50224 CONUT ~switch v o e s cocecarsnsosssconssansasmnine 1
12 10927 SPRING - terminal cesasveraarsenaoa ercdasvea 1
13 NSs BODY +tnevununconneneeonns e rerr e 1
i4 B 50293 TEREMINAL -~ WiTe o s e oo anoae s asanesaanmeananesns 1
15 129"‘ 105 NUT~1/2"NCHEX %6 ® & 4 v 4 90 0 0 W @ ¥R DS LI I ) 1
16 192~ 23 WASHER - 1/2” lock  «.-...... O .1
17 10823 *WASHER - Dearing  coeaeaseanaass Peasasacaease 1
18 1i3- 209 BOLT - 3/8" x 1-1/2" NC hex, zinc plated I
19 182- 21 LOCKWASHER - 3/8" zinc platod -------- vesenaesesa 1
20 129~ 103 NUT - 3/8" NC hex, zinc plated « e «vvevnroronnnaannnn 1
21 A 34046 BRACKET - mounting, tail 1amp «cesosoenscanssonsncs 1

Printed in U.S.A, , . May 1974



66

STARTER &
SOLENCQID



CASE MODEL G444 AND 646 C@MPACT; WHEEL LOADERS ;2

ELECTRICAL SYSTEM ~ 646

- REF, PART NO. DESCRIPTION _ REQ'D

i C 18265 HARNESS - wire ... ...t eeonnn. fe e ean. .1
2 C 18283 LAMP ASSEMBLY - oil indicator .. ... Cee e e O |

B 50213 BULB - oil'indicator 12 volt, (red}) ............. eaew 1
3 C 18288 CABLE « battery positive (red 27") S e e e et e m s see e s s s i
4 C 14566 CABLE - battery ground (black 12 ... ....... veeewa 1
5 C - 18268 WIRE - battery positive to amp. gauge (whlte 14- I/Z”) S |
6 C 18401 WIRE ASSEMBLY - fused (yellow 10- 3/4.” d e e e ene . i
Vi 223= 20 FUSE-20amp., ... ....unvu.n.. e s e e s s uccanana bk
8 C 18270 WIRE - ignition switch to lights (pink 447} . . . . . . .. veeseo 1
9 C  1453% CONNECTOR - headlamp "o .. .. ... i i
10 C 14302 HEADLAMP - 12volt ........ fescaeas s eaneasenaa &
1t C 18197 BATTERY « 12volt ............ '.”o,-u.,.uu...,s.a,n., i
12 C 17976 SWITCH - jgnition (Includes key) ..o enunn. ... .. cuwe L
13 ¢ 17763 KEY « ignition . ..... S e s e o e eaeaatas e anana 1
14 C 18389 GAUGE ~ ammeter .................. B |

C 23744 KIT - neutral start switches.. . ... ... .. ... e N

Printed in US.A, ' _ April 1972 .



a8




CASE MODEL 644 AND 846 COVMPACT WHEEL LOADERS 69

ELECTRICAL SYSTEM HARDWARE

REF, PART NO, - DESCRIPTION REQ
1 C 14060 NUT - back up 3/4"  «veeovosonssrsscoannanonesnas |
2 C. 17921 NUT - escutcheon 3/4" v vervescrenriacnvosnssons 1
3 C 10838 NUT - speed typg Y 4o e snssonosas e a ez e as e ey s 4
- 4 18%- 485 SCREW - #10 x 5/8" self- tdnpmg HEX oovevovocsocosnans
5 131~ 829 NUT - speed type "U" sceecorosrtnsccoasaasaacas - 4
] 18- 1047 SCREW - #8 x 1/2" Selfutappmg round head, Phillips .... .. 4
C 14302 HEADLAMP ASSEMBIY o ceuanocaevanan e s s s s e 2

7 NS5 RECEPTACLE - headlamp (Order 614302) ce b s asaaas 1
8 C 14306 BULDB - headlamp D S eseaeraaas 1
G C 14304 GASKET ~ headlamp s esmnreesrsuvarsocasasasscaas 2
10 'C - 14303 LENS - headlamp @ s esseaascansoss D |
11 113~ 103 BOLT - 5/16" x 1" NC hex, zinc plated -« . -0 .. 4
12 192. 20 LOCKWASHER - 5/16'" zine plated  « s o ca+ 200 st naan 5
13 196- 520 " WASHER - 5/18" plain, zinc plated <+ -2 .s e caca s 2
14 129~ 102 NUT - 5/16" NC hex, zinc plafed  csccocsseesccnscncans 2
i5 111~ 202 BOLT -~ 5/16" x 3/4" NC, round head, squarg neck. « « = o« v 2« & i
16 111~ 108 BOLT - 1/4" x 3/4" NC, round heacl SQUATE NECK s 200w s .1
17 129- - 101 NUT = 1/4" NC heX s oo noacososss B |
18 113~ 102 BOLT - 5/18" x 3/4" NC, zinc plated e osassosnanas 1
19 193~ 70 LOCKWASHER - #10 extei nal (00t v e s 2 c st b n s e aanoooas 2
20 128~ 122 NUT - 5/16" NF hex G wv e s o meaonsuoaa ]
21 € 14599 BRACKET - starter generator adjust - cevsv e voanan . 1
22 129 27 NUT - 10 NF heX = e+ s asteostnonassssassossonsass . 2
23 192- 18 LOCKWASHER ~ #1000  c oo - c0o tecesnsbssoeasnussaen 2
24 169- 1381 SCREW - #8 x 5/16'" NC fillister head Ceur e enaa ees 3
25  113- 1 BOLT - 1/4" x 1/2" NC hex, zinc plated s« e s onnvoneinon A
26, 192- 19 LOCKWASHER - 1/4" zine plated s evscocectsencoavensn 2
27 .C 14204 SUPPORT - starter generatOl’ - s socesccecvocassanns 1
28 13- 812 BOLT - 3/8" x 3/4" NC hex  cevsevevvennns S e 2
29 182~ 21 LOCKWASHER ~ 3/87 o cecvcrvansansns -
300 C 14229 SUPPORT ~ starter generator ad]ue,t hmsea s ae e e e eas 1
31 C 17546 GROMMET —- wire =« s = e |
32 187- 130 SCREW - #10 x 5/8" qelf tapping o et e naas caasnoen B

BREAKER CONTACTS ~-G64 4

i KOAZ31533 LEAD - breaker contact (Includes grommet) - +ocevvasasas 1
2 KO 220297 GROMMET - confact lead «-ovevvsesvoanevssnaion 1
3 173~ 210 SCREW - #10 x 3/8" round head, zine plated  « o s - o v aos s o 4
4 192- 18 LOCKWASHER -~ 3/16" zinc plated o ac oo e emsasuacaa 4
3 KO 232535 COVER - breaker contact ve e e e ceaiseseorerace s 1
6 KO 220174 GASKET - cgver =<« + 1 s« o 6 8 o6+ 8 0 ac =e =4 s eo e asaasa 1
7 - 187- 408 . SCREW - #6 x 3/8" Self-Tapping - ¢+ ce- B |
8 173- 224 SCREW - #B x 1/4" NC round head ~ = s+« = ts s ecssun o 1
i 193~ ] LOCEWASHER - #8 internal tooth  «ceccavaesevsroeinaa 1
10~ KOA220474 . POINT SET - breaker contact +svercecsococcesosasas 1
11 C 18100 " ROD - bresker contact push e sv e o m e e o O |
12 - KO 275182

CLIP - wire =+ ==+ S |

Printed in U.5.A,. Aupust 1974



O]

IMPORTANT

Mabeviee msarea
QL ONLY

& caurion

a1y - 3843
AR

FASOLINE
CORLY

AETACHMENT
DRIVE

!

I_@I

OFF

THAVEL
CaHTROL

E ©

FAST

9




CASE MODE L

REF, PART NO,

i 321~
2 321~
3 321-
4 321~
5 321~
6 C

7 C

8 321
g 321~
10 3d21-
11 321-
2 321-
13 32i-
14 321-

Printed in U_S.A.-

2144
2141
2140
1571
2139

14539
14066

2171
2144
2111
2338
1748
2142
2143

GaA4 AND G646 COMPACT WHEEL

DECAL -
DECAL =
DECAL -
DECAEL -
DECAL -
DECAL ~
DECAL -
DECAL -
DRCAL -
DECAL -
DECAL -
DECAYL -
DECAL -
DECAL -

LOADERS #

DECALS

DESCRIPTION REQ'D
instrument panel . .... o e e s s eaeaaaa ses ke 1
(B44) .. v i i iiaan v e esoasccasanan e ceen 2
(B46) .. uvvocrovonncanns 6 aveassanaurass 2
NCASE . o v e s st oo e Ve e ee it s e e et a0 e 1
"CASE", brushed altminuin = « .o veasnooa ven 1
oil, hydraulic regervoir «2sceevocanosannconas 1
£aS0IHMIE . e e s o e e manaao ca b ca s e s ea e 1
01l Pressure . .ce v v o n . e |
ipnitionswiteh . .o v v o v e D |
attachment drive o . ¢ v v v v comesascrnosocnscas i
travel eontrol W e coooe s aeoan ersasscouvaassas 1
range seleector 5 @ 0 a s e v s a3 @ 5 s P 8 B K kT B e om B ow e B 1
hood, RH, :vovscoscaconnnsrsoansoea I |
hood, In.H, «es0voccan o s s 1

July 1972



FE




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS '?:;%

WEIGHT

REF. PART NO. DESCRIPTION REQ'D
1 C 17841 WEIGHT BOX .. e vsaevocononnonnasnnnsnonsesesl
2 13360 DRAWBAR .. ..... s s enoca B |
3 113~ 424 BOLT - 1/2" x 1" NC MeX oo f et Z
4 192. 23 LKW ASHER - 1/2" L.t envoroconosonnsnnnsas o 2

DIC WHEEL WEIGHTS

1 NSS WEIGHT - wheel (Order as machincry item) . ....... oot
2 111~ 530 BOLT = 1/2" x 2-1/2" NC round head, square neck ZP ... ...
3 111~ 531 BOLT - 1/2" x 2-3/4" NC round lmad squareneck ZP ., ... .. 4.
4 92~ 8 LOCKWASHER - 1/2" ........ casesiersasercnnossan 8
5 128~ 105 NUT - 1/2" NC hex ., .., fe s e tesesoea s aead

Printed in U,8,4, o ) 7 - April 1972



Ve s

ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

TO TRACTOR
PUMP PRESSURE PORT
646

~, TRACTOR VALVE
N INLET PORT

_- 7 TO TRACTOR
37 PUMP PRESSURE PORT

T



CASE VWEQQEL 644 AND 646 COMPACT WHEEL LOADERS 78
MODEL L-T’mﬂﬁ AND LT-17 HYDRAULIC PTO KIT

EF, PART NO. DESCRIPTION REQD

R

i C 18281 VALVE - hydraulic, PTO (Repairs see page 77} cacasos veoo 1
2 218~ 444 FITTING - albow, 907 ... .cuescvasoooaunnovoiononcna 2
3 218-- 927 FITTING - swivel, 90% . . ... ...t iernnnssnonna tmeon i
4 ¢ 18287 HOSE -valveinlet . ........00cco0avaconorsanncea 1
5 C 18288 HOSE - valve outlet savsassscesas P |
6 C 18285 TUBE ~ PTO valve to tractor valve ... .. S
7 C 18286 TUBE - pump to PTO valve (646) . ..... B |
7 C 18317 TUBE - pump to PTO valve (644) - . .... seswssrasvecesno L
8 218« 5117 FITTING - pump 90° (includes 218-5007 "O“ o Img) 644. R |
g C 15389 CLAMP - fube support . . .veeeeesn «oasasoemansoansa L
10 113- 3 BOLT ~ 1/4" X 3/4" NCHOX v venseasonovoonnonsassns 1,
11 192- 19 LOCKWASHER - 1/4Y L .. .0 inneno S eimboanecennceoa 1
12 129- 101 NUT = 1/4" NC R | e seen e sraennnenns 1

Printed in U.S,A, _ June 1973



76




CASE MODEL 644 AND 646 COMPACT WHEEL LOADBERS 9%

LT?‘EE AND LT-17 HYDRAULIC PTO VALVE

REF. PART NO. DESCRIPTION _ REQ'D

C 18281 VALVE - hydraulic PTO rseceesssacancsnssasssans |
1 C 11888 BRACKET - handle ., 4004 sonsnnconeanosnocseona 1
2 C 11889 HANDLE -valve ........ 0000 e esemasenane 1
37 36629 _ PIN-~clevigd e svoacsso6a0ana 9 s 608 8 aan aaaas v oa N 1.
4 132~ 5 PIN - cotter 1/16 x1/2" cvvanavsvvooonnsoanases 1
5 75- 410 SCREW - .- ccooosecnnssanna et uas crraes D
6 92~ 4 LOCKWASHER « 1/4" e covosoovunoncncaannaaa . 2
7 221- 842 PLUG - relief 3/8" NPT  c-cscecosoacoanonsaaas 1
8 D 39712 WASHER - relief, thin 010 ¢ovecveacoacsoo PN 2
g A Hh8H4 WASHER - relief, thick 020 . -2 ov o nevnua. . e n 2
10 T 40189 SPRING ~velief s ecvvocesnsncoacncscaaonnns o 1
it 211~ 11 BALL - rolief 3/8" - .. ..o v P |
12 € 11896 SEAT - relief e« s -ceicoonsaans e e s wnaacaae oo 1
13 A z278s1 SEAL - "0O" - ring, relief qeat o s o s o Easoacaa.e s |
14 € 11891 BEAL-"U"CUp e -csosasssosssnacsnnsasscaans 2
15 N38 BODY AND SPOOL ASSEMBLY (Older 18314 ‘valve} seen L
16 C 11895 ADAPTER ua Spﬂ(}l » # 8 4 » 3 0D B S 008 AW BB aa6 s 04 o @ a e 1
17 95 4 WABHER = detent 1/4" ccvsaascnane I 1
18 92- 4 LOCEWASIER - 1/4" 2o u e e inicaaoceonvaan |
19 75 48 BCREW ~ 1/4" x 1/2" vd, hd, machine « s s ovewosa. |
20 C 11893 BONNE’I‘ el detent % ¢ B & 0 8 ¢+ & © 4 3§ O & A G A @ I B Y B 3 I 8 0 @ 1
21 168- 108 SCREW - bonnet #8" % 2-1/2" fillister hd, cov v v ena oo 4
32 ¢ 11%01 PIN - detent oo oooocmeasans e aso oo a0 S amoae 1
23 C 11892 SPRING ~detent e ocacsnvoncononcssoonssaasas 1.
24 C 11888 WASHER - detent cap -+ - - . seevn o R .
25  C  1188% CAP-detent . ceooccosavonsaan R T T
26 113~ 206 BOIJT=3/8”X3/4”NCI]8X B4 ¢ ee a9 e 30 b aneonoaa 40 5 5 8 a 4:
27 192~ 21 LOCKWASHER -~ 3/8" ...vecasns |

Printed in U8, A, © June 1972



s




REF, PART NO,

1 ¢ 20117
2 210- 405
3 C 14722
4 C 14724
] 138~ 309
6 132- o1
7 196~ 544
8 C 14715
9 C 14991

10 113~ 118
I 131~ 178
12 B 52118
13 A 30338
14 C 14725
15 C 14717

C 142
16 © 14703
17 C 14709
18 C 14710
19 138~ 59
20 C 16128

CASE MODEL 644 AND Sac CONMPACT WHEEL LOADER 7D
LT26 THREE POINT HITCH 844 AND 485
FRAME, LIFT RODS ANMND ARNMS

DESCRIPTION REQ'D

HITCH PLATE ASSEMBLY  © v e v sconnsasas ¢t oo oaa T |

FITTING « Iube & o e v v mcnvaonsoua ceeszas e e s e asan 2

NUT - 1ift rod # e e et s s m e se s e e s s e s e E s sa s s e om o a i

ROD ASSEMDLY - RJIL UHff @ oo v v e e saa s s n b vaaneosaas ]

PIN - roll 1/4 x 4" o h e e et s e re e e e anans 1

PIN = COMBT 3/16 % 11 v v e e oo e et e e e aee e e 6
WASHER ~ plain 5/8" . ..o cu.ua he v e i s s e s s 4
ABRM - 1ift ... e e, st e s s e s P s v e doe o s . 2

CHAIN - St2Y 19 HIKS  « vee v e e e vn oo vaonaeeemenoenns 1

BOLT - 5/16" x 5/8" NC hex, zinc plated  « o v o e s manes 9

NUT - 1ock 5/18" NC heX - v e vonmscocsooncennesas . 3

S 2

PIN « KK weeveenimnennnnnn e 3

ROD - 1ft 1..H, 4o 4 s 6 b o e sas o a to s eE o0 ¢ s e ves s 1

PIN -clevis v ... cnvccviosan e et a s v e s e e w1

IINK A S MBI Y Lt i i vt v s s e s cnnncscnenacnmensoess H

CENTER TUDE ASSEMBLY ¢ ceecsoovesancness . 1

BALL END ASSEMBELY RH, THHEEAD ¢t oo canosnas 1

BALL END ASSEMBILY I.H., THREAD  « o v cnsenoenoes 1

PIN - roll 1/8" X 7/8" v .uuu.. e e e s 2

PIN - clevig 5/8" 83" st eotircnsanssnons P |

CYILINDER AND

cC a0t
C 14975
C 14876
132- 310
113- 417
192~ 23

w Rty TR IUR L

‘Printed in 1.5.4.

DRAWEB

HITCH PLATE ASSEMBLY . ..o oo .s
PIN - lower cylinder mounting .- v sa s o s
PIN - upper cylinder mounfing .« v o v o o«
PIN - cotter 1/8" 21" eve v ienon. ,

BOLT - 1/2" x 1-1/4" NC hex, zinc plated
LOCKWASHER -~ 1/2" ... .

.............. i
3 e s 8 s 8 58 8 o5 oe we 1
.............. 3
........ . . 4
....... o ua ee 4

May 1974



B0

4

gy
-
i

W

I




CASE MODEL 644 AND 6846 COMPACT WHEEL LOADER B

MODEL L.T26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER |
HYDRAULIC CONNECTIONS AND CONMPONENTS
RE¥. PART NO, ] DESCRIPTION - REQ'D
i 221~ 1139 L N - 1
2 221- 1375 ELBOW - 00° ., ,..... A |
3 C 14188 HOSE - hydrauh{: short . ........... e ae e R |
4 C 17189 HOSE ~ hydraulle 1008 | L, .. .. it s et st o nmne e i
5 218- 5291 FIT'TING - tee {Includes 218-5004 el puTTcy N 2
6 ¢ 1577 CYLINDER ASSEMBLY | e m e as e A |
7 C 15768 BODY - eylinder ., .. . ..t eee e T |
8 ¢ 185769 ROD AND PISTON ASBSEMBLY . ..... e a e s ke e 1
9 C 14682 FOOT - cylinder o s s 8 6 08 8 b es s cobananessas 1
10 NSS SEAL ~wiper | . e e Ceeeea . 1
11 N3§ POTRING L, L ... e eraaas ee e 1
12 N8S , "o RING ., s h e s aessscaceaneans C2
13 € 17288 KIT - geal (Consmts of ztema 10 11 and 12) ,,,,,, s ae s s 1
MODEL F27 HITCH ADAPTER
i C 14872 BRACKET - hitch adapter | .. ... ity vr v o s eeon e 1
2 C 14568 PIN - drawbar ., U |
3 113~ 425 BOLT - 1/2" x 3"NC hex wine 0 T 4

Printed in U.8.A, : ‘ ' May 1972



82




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 83

'CARBURETOR, AIR FILTER AND MANIFOLD

Ref. Mo. Part No. DGrescription ‘ Req'd

’ C 16627 AR CLEANER ASSEMBLY ... .. .. ... . ... ... ... . 1
1 129-860 NUT-wing #IONF - .. PR |
2 195-512 WASHER - #10. _............. e PR I
3 C 18625 COVER -aircleaner . ... ... L. o 1
4 A 700806 ELEMENT -airclearer . ... oo 1
5 C 18628 BASE -alrcleanen ... .. L i
G A 28077 COURING - 1716 LD 1
7 174-222 SCREW - #10 x 2.1/4" NF vd. hd. machine .. ... .. .. ... ... .. 1
'8 C 18170 CLAMP - aircleaner .. .. ........... P e e e 1
g - 192- 17 LEOCKWASHER - #10 ... .. .. e e 1
10 129- 77 NUT-#I10NFsquare .. ... ... 1
11 KO237421 PRE-CLEANER - air cleaner foptionall .. ... L 1
12 C 19169 TUBE -breather ... .. ... . ... . 1
13 214-251 CLAMP -hose . ... .. . L 1
14 C 20634 WRENCH - carburctor adjusting . . .. ... oL 1
15 C 20660 CARBURETOR - engine (repairs, page 85) .. .. ... .......... .. ... . 1
16 C 20630 CBRACKET -choke. ... ... . . o
17 C 20374 CLIP -throttlecable, . . ', ... . .. ... .. e 1
18 C 20636 ELBOW - fuel pump iniet (used with mech. tusl pumpl . . ... ... .. .. o
19 C 20564 GASKET -carburetormtq. ... ... ... ... . ... . ... ... 1
20 13- 424 BOLT -carhuretormty.. ... .. .. .. . . ... 2
21 92- 4 LOCKWASHER - carburetor mtg. . ... ... ... . 2
22 C 21600 TEE - carburetor inlet {used on some models prior te S/N 3[:[)3306] ,,,,,, 1
23 C 20658 FLBOW - carburetor inlet {used with mech. fuel pumpy. . ... ... - ... . 1
24 C 20636 ELBOW - carbureror inlet {used with vacuum fuel pumpl. ... L L. i
25 C 20656 LENE - fuel pump to carb. (used with vacuum fusl pumpl L. L. 1
25 C 20657 LINE - fuel pumnp to carb, {used with mech. fuel pUMP} .. 1
28 C 206617 - ELBOW - fuel pump outlet {used with mech fuel pump}, .. ... .. ... .. 1
27 & 20631 MANIFOLD -intake, engine ... ... . ... . ... ... . ... ... ... 1
28 C.20632 GASKET -manifold, intake . . .. ... ..., ... ... . ... . 1
29 13- 632 BOLT -manifoldmtg. . ... o o o 2
30 G2. B LGCKWASHER -manifold mta. . ... ... ... ... ... . . . . . ... ... 2

Printedin U.S.A, . : March, 1974



84 -




Hef. No,

—_
DO WSO U RN -

—_
ey

12
13
14
ib
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

Part No.

1689- 97
NSS

G 20691
NSS

C 20693
C 20694
NSS
NSS
NGS5 -
NSS

C 26708
C 20712
C 20700
C 20701
NSS

C 20439
C 20704
169 61
NES

€ 20705
NSS

C 207067
C 20899
NSS
NSS

C 20709
C 20650
c 20741
€ 20713
NSS
C20/156

C 20716

M55
C 20718
C 20689

Printed in U.5.A,

¢ 20688 ¢C

Description
SCREW - bow! cover
SCREW - choke fly #4 x 3/16" {order C 20689 ]

FLY -

choke ..., ...

‘CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 85

ARBURETOR

[pes]
(o
e

COVER ASSEMBLY - LdlbLIrBtOl’ {order C 20888 carburator) ... ... ..,
SHAFT ASSEMBLY -choke .. .. ... .. o

RIN -

float ... ....

GASKET - body to bow! {order C 20689 kit) ..o oo R
GASKET - fleat, valve
GASKET - needle, main adjusting {order C 20689 kit). .. . ... ... ... ..
NEEDLE AND SEAT ASSEM. (order € 20888 Kit) .. ... ..o v . ...
PLUG - gas infet . ..
PIN - stop, choke ., .

LEVER - idler stop. .
NEEDLE - idier adjust
SPRING idle adjust.

SHAF] ASSEMBLY -

NOZZLE - nut and jet
NOZZLE ASSEMBLY
GASKET - nozzie {order C20BB Kit) . . . .. .0 e oo
BODY ASSEMBLY - carburetor {order 20688 carburetor) .. ... L.
BUSHING -throttle shaft ... ... ... ..

NUT -

throttle stop .

seat {order C20689kit) . - oo v

{order C 20689 kit) | e

PACKING - rnain ad;'usAt needle (order C 20689 kit) . . ... ...........
RETAINER - mainadjustneedle . ... ... ... ..o .
PIN-mainadjustneedle .. ... L.

NEEDLE ASSEMBLY
reparr, carburetor {includes items 2, 4, 7, 8, 9, 14, 18, 20,

KT

23,729, 30 & 32)

March, 1974



BG




CASE MODEL 844 AND 646 COMPACT WHEEL LOADERS 87

FUEL PUMP ASSEMBLY

Ref. No. PartNo. - Description ‘ Rea'd
1 C 20653 PUMP - fuel, vacuum {used 5/N 06863306 andafter) ... ... ... ... ... 1
2 C 20740 BASE - fuelpump ..o oo o 1
3 C 20440 SPRING - diapbragm. . .. ... ... .. e, 1
A C 20448 - PLATE -spring . ..., ..., .. ... e e 1
5 C 20434 GASKET -base, fustpump .. ... oL i
8 C 20437 DIAPHRAGM - fuel PUMPD. L 1
7 C 20428 VALVEPLATE ASSEMBLY ... ... 1
8 C 20738 GASKET - cover, fuel PUMD. oL 1
9 C 20739 COVER -fuelpump. . ..o oo 1

10 G 20433 SCREW - cover, fual PUMD e 2
11 . C 20645 PLATE - mechanical fuel pumpholecover .. ... L L L. .. 1
i2 182. 19 LOCKWASHER - 1/4" ... . oo . 2
13 113 1 BOLT—1/4XU2"H.C.héx.............‘. .................. 2
4 20735 GASKET - plate, fuel pump hole covar. ... ... oo 1
15 C 20647 TUBE -vacuumitine .. ... L i
16 C 20648 FITTING -inverted male .. ........... ... .. .. .. e 1
17 C 20411 CAP-fuelpump .. ... ... ... .. ... ... 1
18 "214-251 CLAMP -‘hose . ... . .. o0 o o 3.
19 C 20650 ARACKET -fuel pumpmeg, ... ..o oo oo 1
20 C 20661 © OSCREW-#10x5/8" . . .. .. L. [ P yd
21 129- 27 NUT - #10nf. hex . .......... 9
22 C 16202 HOSE - vacuum, fuelpump .. ... ... . ... . . e 1.
23 C 1b526 HOSE - fuel pump to carburetor . . . . . P e e 1
FUEL PUMP — MECHANICAL
1 C 20652 PUMP - fuel, mechanical {used pricr to S/N 96863306). . . ..... .. .. ... 1
2 NSS BODY - fuet pump {order C 20719 PUMBY L oot e 1
3 C 20721 SCREW - #8 x 7/8" machine . . . . . AP, B 4
4 NS5 GASKET - valve (order C 207720 kit oo o L e 2
H NSS VALVE AND CAGE {arder C 20720 ki) oo oo 2
6 C 20727 RETAINER -valvecage . .................. . e . 1
7 C 20722 SCREW - #6 - 32 x 7/8" flat hd. Phillips, self tapping ., .. ..., . ... 2
8 NSS " DIAPHRAGM ASSEMBLY (order C 20720 kit). . . ...... ... ... 1
G NSS SPRING - diaphragm (order C 20720 kith.o . oo, i
10 NS5 SPRING - arm [order C 20720 kit ... ... . ..., e e e : 1
11 C 20729 PIN -rackerarm ... . ... 0 ... . ... ... .. 1
12 MNSS BODY - fuel pumg, lower {order C 20719 pumpl. ... ... ..., 1
13 C 20547 RETAINER - primerlaver . .. ... ... .. e 1
i4 C 20733 SEAL-oring ... Lo 2
1h C 20734 SPRING -primerlever .. ... ... . ..... ... . e e 1
6 C 20732 LEVER -primer. ..o o 1
17 NSS GASKET - diaphragm {order C 20720 kit o oo 1
18 C 20730 ARM ASSEMBLY - rocker, includes link . ................ . 1
19 C 20735 GASKET -fuel pumpmte. . ... . ... .. .. ... . ... . .. o
C 20720 KIT - fuel pump lincludes items 4,58,0,10,17&19} ......... ... . 1

Printed in U.5.A. ' March, 1974



a8




Ref, No.

—
D WL~ M B LR e

— o ek el e ol e
N T A N

13
14
15
16
17 -
17
17
17
17
17
18
18
18
18
i8
18
20
21
22
23
24

CASE MODEL G44 AND 845 COMPACT WHEEL LOADERS

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

Part Mo. Description
C 20233 RING - center pin, camshaft ... .. . . e e e e e e
C 20224 CUP -governor ... ... ... . R,
211- 14 BALL-fly, governor . ... o
C 20308 GEAR -ring, flywheal, .. ... .. ... . ... .. .. e e
S0 20317 FLYWHEEL - engine {includes ringgear) ... ... ......... PRI
C 20228 GEAR SET - timing {fincludes cam and crankshaft gears) ... ..., .,
C 20229 WASHER - thrust, camgear . .- .. v
126- 9 IKEY - woodruff, cam and cranksahit gear mitg. ... .......... e
C 20327 CAMSHAFT - engine {includes C 20233 Pin). ... .. . ... ... ... ..
C 20233 PIN - eamshaftcenter .. ... ... ... ... .. . . ... ... ... ..
G 20342 PEISTON AND PIN ASSEMBLY -standard ... ... .. ... .00t ...
C 20361 PISTON AND PIN ASSEMDOLY - 005" . ... ... ... .. ..
C 20352 PISTON AND PIN ASSEMBLY - 010" .. .. .. o e
C 20357 PISTON AND PIN ASSEMBLY -.020% ... ... ... oo
C 20358 PISTON AND PIN ASSEMBLY - 030" . oo v e e e e
C 20373 PISTON AND PIN ASSEMBLY - 040" .. .o v v oot e e
C 20379 PIN-pistan. .. ..o
C 20380 RETAINER - pistonpin ... oo e
G 20381 CONNECTING ROD ASSEMBLY . .. .. oo e
G 20481 BUSHING - piston pin ... oo e
C 20402 BOLT-connectingrod .. ... .. .. .
C 203382 RING SET - piston (standard), . .. oot oy vure s
C 20383 RING SET - piston (005" oversize}. . ... ... 0 un o
C 20384 RING SET - piston (010" oversize). . .. ... .. ... .. . .. .. . ...
C 20388 RING SET - piston (020" oversize). . ... o0 e oo e
C 20394 RING 5LT - piston {030 oversize). . .. . .00 vre .. e e
C 20400 RING SET - piston {040 oversize). . . ... ... ... . ... ... .. ...
C 20403 BEARING - connecting rod dstandard} . .. ... ... 0.
C 20408 BEARING - connecting rod (.002" undersize} . . . ..o ovu o nn s oo ..
C 20409 BEARING - connecting rod (.00 andersize) . . .. . ... .. ... .u.....
C 20410 BEARING - connecting rod (L020" undersize) . . . . ..o s e oo ..
C 20480 BEARING - connecting rod {030 Undersize) . v s o s v e,
C 20482 WASHER - flywheel mtg. . 0., ..... . ... ........ P
126-13 - KEY -flywheelmtg. . ... ... ... ... .. ... e .
C 20483 BOLT - flywhee! mtg., special . . . . . JE R
C 20218 RETAINER - orankshaftgear. .. ......... e et
C 20219 WASHER - retaining, crankshaftgoar, . .. o . . . 000
C 20487 CRANKSHAFT -engine ... ... o L e
92- 7 LOCKWASHER - 7/18" flywheel 221

Printed in U.S.A.

89






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 91

ENGINE BLOCK AND ATTACHING PARTS

Ref. No, Part-No. - Description N Rey'd
1 € 20489 BLOCK ASSEM, - cylinder, standard bore .. ... .00 ouu oot 1
2 C 20252 PLUG - eamshaft expansion . . .. ... ... ... .. . . ... .. 1.
3 C 20497 STUD - bearing piate, tear . . ... ... ... e e 5
4 C 20262 BEARING - crankshaft, standard (undersize seo belowh. ... ..... .. 2
5 C 20287 WASHER - thrust, crankshalt bearing .. .. .. ... ... ... ... .. 2
6 C 20511 KIT - gasket, bearingplate . ... ... ... ... .. .. .. .. ... 1
7 C 20512 PLATE - bearing (axcludes bearing}. . .. ... ... ... .. ... .. 1
8 C 20513 BEARING - camshaft, frontorrear . .., .. . ... .. ... . ... . 2
g C 20271 SEAL - bearing plate. . . . . . T i

10 C 20272 PIN -main bearingstop. ... .. ... ... ... 4
11 128-513 NUT -stud, bearingpate .. ... ... ... ..., ... ... .. .. 5
12 C 20519 LOCKWASHER - rear bearing plate . . .- . .. ... . 5
13 C 20570 ) TUBE - oil, crankecasa . . . .. .. e e e e e e . 1
14 C 20528 INSERT - valve seat, intake {oversize sce page 931 L. L. L L., 2
15 C 20573 INSERT - vaive seat, exhaust {oversize see page 93Y. . ... L. 2
16 C 20634 GUIDE -valve, intake . ... ... L L. P 2
7 C 20533 GUIDE - valve, exhaust . ., ... ... .. e 2
18 C 21569 BLOCK ASSEM. - short {inciudes: oylinder and crankcease; all bearings,
’ crankshaft, camshalt, timing gear, governor gear casg, rods, pistons,
rings, valves, oil pump and breather tube). .. .. ... ... .. ... 1
19 C 20180 CAP—breai%lertuhe........,..,............, ............ 1
20 C 20491 TUBE - breather .. .. ... . ... S e e i
A C 20402 BAFFLE - breather tube . ... .. .. ... .. .. ... .. . e 1
22 C 20193 SEAL -o-ring, breathertube ... L 1
23 C 20536 CLAMP -breathercap .. ... .. .. ... ... ... ... . ... .. ]
24 C 20604 SCREEN -breather .. ... ... . . . ... ... . ... ... i
25 C 20540 BOLT-5/16 % 1-0/8 " nechex ..o oo 8
26. C 20541 BOLY-B/16x% 1-3/4" ne. hex .. ... ... ... e e e e e 16
27 C 20248 WASHER -8/16"". . .. . ... .. B i8
28 20499 GASKET -cylinder head ... .0 o 0 0 2
29 C 20500 'HEAD - cylinder L.H. {used prior to eng. no. 292517} .. .. ... 1
24 - C 20801 :HEAD - eylinder L.H. {used eng. no. 292517 and after} . ..... o1
30 € 20502 HEAD - cylinder R.H. {used prior to eng. no. 292517} .. ... .. 1
30 C 20503 HEAD - cylinder R.H. {used eng. no. 292517 and after} . ... .. 1
31 C 20283 BEARING - crankshaft, rear (002 undersizel. . . ... ... ... ... PR 2
2

31 C 20264 BEARING - vrankshaft, rear (.010 undersize). .. ... Lo

Printed in U.S.A,



92

ﬂ S= @

ffa
@3’\’ ! NWW.: £

J

b




CASE MODEL 644 AND 645 COMPACT WHEEIL. LOADERS 893

ENGINE BLOCK AND ATTAGHING PARTS (continued)

Ref.No.  Part No, Description Req'd
3 C 20265 BEARING - crankshaft, rear (020 undersize) . ... ... ... . . 2
e C 20266 BEARING - crankshaft, rear (030 undersize) ..o 0L L, L z
32 C 20494 COVER -walve ... 2
33 C 20495 GASKET - cover,valva .., .. ..., . . . e e e e 2
34 C 20498 SEAL wvalve, fntake . ..o T 2
35 13- 436 BOLT -valvecover. ., ... ... .. . .. . " e e . 2
36 C 20247 WASHER - vatve Cover,copper . ..., ... ......... e 2
37 C 20617 ROTATOR -wvalve ... o o e ; 4
38 € 20293 SPRING -valve ... oo 4
39 C 20204 LOCK - valve and SPANG oL 8
40 C 20278 TAPPET -valve, standard ... . T 4
40 C 20277 - TAPPET - valve, 005" oversize. ., .. ... ... .. 7 .. 4
a1 C 20521 VALVE -intake ... ... .. e 2
4z C 20622 VALVE -exhaust. ... . 0 T 2
43 G 20524 INSERT - valve seat, exhaust (002" oversize) ... ... ... ... ... 2
43 C 20525 INSERT - valve seat, exhaust (.005" oversize) ... ... ... .. .. 2
43 C 20626 INSERT - valve seat, sxhaust (D10"oversize) . ..., .. ... ... . . 2
43 C 20527 INSERT - valve seat, exhaust LO28%oversizey ... Lo L L 2
44 C 20529 INSERT - valve seat, intake {.002" oversize) . . ..... .. .. . .. .. . 2
44 C 20630 INSERT - valve seat, intake (005" oversize) ... ... ... .. .. . . . 2
44 C 20531 INSERT - valve seat, intake (010" oversize) ... ... .. ... 2
44 C 20532 INSERT - valve seat, intake (.025" oversize} .. ... L. 2

C 20655 KIT - gasket, completa engine. ... i
C 20754 KIT - gasket, carbon removai {includes: valve cover gaskats, cylinder

head gaskets, intake manifold gaskets and exhaust gaskets. ., . ... . 1
C 20765 KIT - averhaul, engine (standard) inciudes: valves, valve spring and

retainers, ring set, oil filter, breather tube, points, plugs, condenser,

crankshaft retainer ring and gasket kit. ............... . . 1

Printed in US.A. - ’ March, 1974'



94




CASE MODEIT G44 AND 646 COMPACT W_,HEEL LOADERS 95

OIL BASE, OIL PUMP AND GEAR COVER

Ref. No. . Part No, Description Req'd
1 C 20551 COVER ASSEMBLY -gear . ... ..... e e e e 1
2. C 20310 SEAL -oil, governorshaft ... L L L0 1
3 C 20544 BEARING - governer shaft, upper . .. ... ... ... ... .. e 1
4 C 20545 SHAFT AND ARM ASSEMBLY - QOVErnon. .. ..o oo, 1
5 C 20645 YOKE -governorshaft .. ... . ..... .. .. .. . 7 1
G G 20547 RING -retainer, yoke , .. ....... .. ... .. .. . . . -7 1
7 C 20309 PIN - stop, governor cup . ., . ., e e e e e e . i
8 C 20549 BEARING -governor shaft, lower . .. ........ .. .. . . . B 1
G 211- 5 BEARING - balt, governor shaft ... oo L e 1

10 C 20312 SEAL -gearcover. ... Lo 0 . 1
11 C 206562 GASKET -gearvover .. ... L L T 1
12 C 20314 PIN-gearcaver ... ... ... .. .. ... . . . oo 2
i3 : C 20578 ARM “governorextension. . .o L L LT 1
14 177 97 BOLT - governor arm extension .. ..,.., ... ... .. .. _ 1
15 . 13- 528 CBOLT-5A6x 13/ nehex ..o oo 4
16 13- 538 BOLT-S5/A6x 214" nehex ..oy o1
17 92 5 LOCKWASHER -5/16~ ... ... .. .. ... . . . b
i8 C 20558 BASE oil Lo 1
19 20655 GASKET -oilbase. .. ... . .. .., . 1
20 C 20857 BOLT -oflbase toblock .. ... ... . . . .. . SN 4
21 221- 13 PLUG -oil drain 378" ... .. ... . . . 0 |
22 221. 14 PLUG - vil drasin 172 -0 e 1
23 . C 20863 TUBE - oit filier {used with vacuum fuei pamp) ... 1
23 C 20562 TURE - oil filler {ised with mechanical fuel pump). .. ..., o1
24 . C 20653 CAP - oil filler, . . . ., B T T A 1
25 C 20554 GASKET -oileap ..o oL 1
26 C 20564 GASKET - tube, oil filler. . ... ... .. .. e e, 1
27 13 410 BOLT -l filler tube mtg. . .. ... ... .. e [P, 2
28 92- 4 LOCKWASHER - filler tube and oil pumpmtg. . ..o oL, 4
29 G 20570 INTAKE - ¢if pump (includes cup, screen and pipe) ... ... i
3¢ C 20323 OIL PUMP ASSEMBLY fintarnal components NSS) . ... .. ... ... 1
31 C 20325 KIT-gasketoilpump. ..o ooo oo 1
3z 13- 416 BOLT -oitpumpmtg.. . ..o o o 2
33 14- 612 BOLT -3/8" n.c.hex, ol by-pass .. .................. . .. | 1
34 € 20320 CSPRING -oitbypass ..o oL 1
" 35 C 20322 VALVE -oilbypass. ... oo 00 1
36 C 20274 WASHER -oil bypass. .. ..o o L 1
37 C 20566 FILTER -0t v 1
38 C 20577 CGASKET -oilfilter ..o 1
35 C 20568 SWITCH - ol indicator . ... ..o . 1
40 C 20565 ADAPTER - gil fitter {used on early models). .. ... L 1
41 C 20330 GASKET - adapter; oit .. ..., ... .. .. B 1
42 13- 516 . BOLT-5/16x 1" nc hex.... ... .. e e e e 2
43 C 20331 WASHER - copper ... Lo T 2
44 92 9 LOCKWASHER - oil base mtg. .. ... .. ... .. .. .. e 4

Printed in US.A. : i March, 1974






Ref. No,

QW0 LTS L A e

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
28
29
29
30
30
31
32
33
34
35
36
37

Part No,

C 20550
C 20569
C 20605
C 20572
C 20573
C 20606
C 20619
131-702

C 20807

C 20608
C 20609
129 27
C 20611
C 20612
C 20613
C 20622
C 20377
195- 14
136 2
160- 74
C 20624
1213
C 20627
C 20628
129- 27
C 20626
C 20625
€ 20678
C 20580
C 20581
C 20682
C 20583
C 20584
C 20614
C 20610
C 20616
C 20620
C 20621
25- 118
C 20374

P_rinted i USA.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

GOVERNOR AND BLOWER HOUSING

Description

NUT - lock, governor thrattle, . .. ... ... .. .. ... . .."
BALLJOINY - governor throttle rod. . ... .. ..o
NUT -baltjoint. ... .. e

ADAPTER qovernor arm {used prior to S/N 9663306} . . . . . .
NUT - #10 ....................................

SPRH\!G governor {used S/M 8863306 and after} . ... ......
ARM -gavernor, rear _ . L L e

WASHER - #8 . ...
PIN-cotter. ... ...

SPACER -governorarm .., . . L
BOLT - locking 174 x 1/27 ne.hex . . ..o
SCREW-#10x v nd. oo o
_ WASHER SEID

BAFFLE - eylinder ILH. (used $/N 8663306 and after) . . . . . ..
HOUSING - blawer {used prior to S/N 9663306} . ... . ..., ..
HOUSING - blower {used S/N 9663305 and after} . .. .. ... ..
BAFFLE - cylinder R.H. {usec ptior to §/N 9663306}, .. ... ..
BAFFLE - eylinder R.H, {used S/N 9663306 and after). . . ...,
BAFFLE -2l ..o oo,
GROMMEY -rubber. ..o
PLUG - blower housing , . .. .. . e e e e ..
TUBE - drain, oil filter . .. .. ... .. ... . ... e e

a7

m.‘h.&._}_k—l.d—“m_}—i_k—l—.\“-ﬂ[\_}-ﬂ_&—l—i—»m_h—-\._AA—.,:M_:—\.—-\-AM._A__:._a._n_A.—.:,

March, 1974



g8




Ref, No.

—
Do~ S LA -

— 3 i e —
T L0 A e

16 -
17
18
19
20
21
22
23
24
25
26
27
28
23
30
31
32
33
34
35

Part No,

C 20591
NSS
C 20593
2. 4
C 205584
- 92 3
C 20590
C 20596
C 20697
C 20599
C 20604
13- 414
92 4
C 20586
€ 20817
C 20507
C 20348
C 20349
C 20344
16905
05998A8
C 20514
C 20318
€ 20321
C 20484
C 20343
C 20332
C 20505
C 20506
C 20509
C 20615
€ 20516
C 20548
C 20835
C 20588

Printed in U S.A,

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49

IGNITION AND CHARGING SYSTEM

Description Heq'd
ROTOR -alternator ., ... .. ... .. R 1
REGULATOR, RECTIFIER ASSEMBLY (use C30933 kit} . ... ..., i
SCREW -rotor mounting . ...........uoenunnn 6
LOCKWASHER -votor mlg. ..o ... . e &
SCREW - stator mounting , . . . ... . ... .. . T 3
LOCKWASHER -statormite. , ., ... ... ... ... ... .. ... 3
STATOR ASSEMBLY (includes items 8, 9&10), . ., ... . ... .. .. . 1
CONNECTOR -socket . ... ... ... .. .. ... .. .. .. . .. 1
HOLDER -fuse, ... . .. . . .. . . . . .. . ... 1
CONNECTOR -wire, ., ... ... ... . . . . . . . . . ... 1
CONNECTOR -plug, regulator. . ... ... ... .. .. ... ... .. 1
SCREW - 1/4 x 7/8" regulator, rectifier, mta. ..o\ Lo nsn oo 3
LOCKWASHER - 1/47 L L 3
CLIP -wiveholder .. .. ... .o . . I
BRACKET -socket mta, wire . ...\, 1
CABLE -spark plug 23-1/2". . ... . . 1
CABLE -sparkpluyg 197 .. ... .. .. ... . .. ... e e e a . i
COIL ~iginition . ... oL 1
BRACKET -cable, spavkeplug, . .. ..o oo 1
RETAINER - o-ring, spark plugcables ... .. .. .. ... ... ... . ... .. i
SPARKPLUG. ... L e 2
BOX ASSEMBLY - breaker contact (includes items 23, 24,25 & 26}, .. ... 1
COVER -breakerbox. . ... .. oL 1
GASKET -breskerbox . ... o e 1
POINT BET - breaker contacts {order kit below), . .. .. ... ..... .. i
CONDENSER - breaker contacts lorder kithelow) .. .. ... ....... 1
CAM - pointgap adjust .. .. ... ... 1
GASKET -breaker box mtg. . ... oo 1
PLUNGER ASSEMBLY (incfudes plungar, guide & diaphragm). . ... ... .. i
DIAFHRAGM - breaker box ... ... .. ..o . H
STHAP - point set to terminal block. . ..o v o u e i
BLOCK AND TERMINAL ASSEMBLY . .. oo o 1
SCREW -#8 1/4" L. 3
SCREW -breaker hoxmig. . ... ... . .. ... Z
CLIP-wire harness ... ..ot 1

March, 1974



100




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 101

STARTER MOTOR

Ref.No.  PartNo. Duscription | Rea'd
o C 20589 BRACKET -starter mtg. . ..o i vt it e e vt ie e en e e e 1
2 C 20587 SPACER - starter MU o v s vttt ot e e e e e s e 2
3 13- 620 BGLT - starter bracket mig. . .. .. .. e e e e e 3
4 C 20615 BOLT - starter to bracket antg. . ..o v v m ot e e et e o e e e e e e e et 2
5 92- 6 LOCKWASHER -starfel Mg, .. 0. vt it e e st i e et eneennn e 5
6 C 20686* MOTOR -starting 12 volt .. L. e e o e 1
7 C 20663 YOKE ASSEMBLY - frame {inctudes items 8, 3, 10& 11}, .. ..... 1
8 C 20678 BRUSH -startermotor .. . ... ... e e e e e, 4
9 C 20883 COIL ASSEMBLY -field . ... ... e et e e 1
10 C 20686 POLE -shoe ... .. e e e e e e e e e, 4
11 C 20687 SCREW -collmig., field . ... s i e e 4
12 20664 ABMATURE -starfer motor . . o .0 ... e e e 1
13 C 20673 HOLDER -spring .. oo e o e e e e e e, 1
14 C 20672 SPRING -lever (B). .. ....... e e e e e e e 1
5 C 20671 SPRING -lever (A). .. o e e T
16 C 20670 LEVER -cluteh fork. « .. oo e e e e e e e e e i 1
17 G 20865 CLUTCH -engaging, s1arter . . o o . o it it e et o e e e et e v 1
18 C 20666 STOP-pinfon . .. ... .. ... .. e 1
19 C 20667 BING - retaining . ..o vt et e e e e e e 1
20 C 20668 WASHER L . e e e e e e e 1
21 20674 END CAP - starter, rear (inciudes bearing). . . . . .. vt vn e n. oo, : 1
22 C 20885 BEARING -rear ...... e e e e e e e i
23 C 20680 BOLT -through . . ... o o e e e 2
24 C 20679 SPRING -brush. .. . . ... 4
25 C 20676 WASHER -ammature. . ..o e e e o et e 1
26 O C20677 .- WASHER - instfating . . . o it e e e e e 1
27 C 20675 WASHER -armature. . ... ... . . . ... [ 1
28 C 20682 SWITCH ASSEMBLY - solenoid . . ... ... e e e 1
20 C 20681 SCREW -solenoid mig. . .« v v i et s v e e s PP 3
30 C 20669 FRAME ASSEMBLY - drive end {includes bearing}. . .. . ... ... .. 1
K} C 20684 BEARING-front. .. .. ... .. oo e e 1

* far recommended electrical connection also use C23744 neutral
start switch Kit.

Printed in U.S.A, ' _ March, 1974



102

draulic Resarveir

Support R.H.

-Hy

4 QPHUH & Sifsiid iy
N il

54

h

) ; \
m..:.::;:.:.::.L

meamatrimpm—n]




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 103

C 19442 FUEL PUMP KIT

Ref, No, Part No. Description : Reg’d
C 19442 KIT - fuel pump (used prior to /N 9663306} ... ... . e 1
1 € 19371 TUBE -oiffiller, . .. .. e i
2 G 20564 GASKET - oll fillertube .., ..., . ... e e e e i
3 C 19373 - TUBE -impulse. ... ...... e e e e 1
4 214-2851 CLAMP - hose spring bype .. .. .. .. e i e s G
5 C 19374 HOSE - pulse Hine B-1/2" L . i it iac e annan 1
6 C 19366 PLATE - fuel pumpmounting . ... . .. it i o e 1
7 C 20653 PUMP -fuel. co v v vn et i i i b e ie e e 1
8 162- 13 BOLT - 3103/ hex & i e i scnaae e vt ranons 2
8 192- 18 LOCKWASHER - #10 . L. .. .. o it e e 2
10 129- 17 ' I 2 1 2
11 129-101 - NUT-1/4"hex .. ...t e 2
12 C192- 18 LOCKWASHER 14 et et et v e e 4
13 C 19441 HOSE-fuel 27 . ..o ... ... e e e e e 1
14 C 16276 FILTER -fuelassermbly ... .. on i e i e o n s 1
15 C 19368 HOSE -fuel line 407 . . . . e i o i e v e e e 1
16 € 20636 . FITTENG - catburetar . . . ..o s e i c e et e et e e e eae 1
17 C 10678 FITTING-fueltank . .. ... ... .. .. e e 1
18 221- 11 PLUG-pipe 1/8". . ... ... e e e e e 1
19 C 20735 GASKET - old fuel pump opening. . .« v v v v v a v v nnnn.n e 1
20 C 20645 COVER -old fuelpumpopening .. ... ... ... va.., 1
21 C 20411 CAP-fuelpumpinlet .. . ... v, e e eaaes 1
22 M3 1 © BOLT - 1/4"x1/2"hex .. ... R U v
23 C 20648 ’ FITTING -veducing . . ... ... ... .. e 1
24 C 21602 ) CLIP-hose . vevi i e e e e 1

Printed in U.S.A. : August, 1974



104

NUMERICAL INDEX

PART PAGE . REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO, NO. NO. NO. NO, NG.
16923 65 17 A 72040 63 6 C 12093 59 Y
10027 65 12 A 72041 63 23 C 12127 a5 11
10934 65 3 A 72042 61 10 C 12224 17 2
16905 89 20 A 72042 63 10 G 12651 37 25
36627 77 3 A 72043 61 17 C 12652 37 26
40035 9 26 A 72043 63 17 c 12659 37 31
_ 40035 11 28 A 72046 61 32 C 12560 37 32
A 7200 53 13 A 72046 53 32 C 12561 © 37 34
A 7200 538 13 A 72047 81 a3 c 12603 15 2
A 7982 49 5 A 72047 63 33 C 12713 a7 2
A 7982 498 5 A 72048 61 1 c 12718 37 36
A 7982 51 B A 72048 63 " c 12721 37 12
A 10326 17 22 A 72050 61 29 ] 12722 37 11
A 20965 65 i A 72060 63 23 C 12723 37 10
A 25423 63 .9 A 72078 21 8 C 12725 37 21
A 25441 63 31 A 72079 21 7 C 12824 35 18
A 25447 61 70 A 72080 21 9 c 12888 31 11
A 25447 63 20 A 72083 21 15 C 12032 47 1
A 25481 63 4 A 72084 21 10 C 12065 37 38
A 25546 61 36 A 72002 71 2 ¢ 12975 . K 23
A 25546 63 as A 72700 - 13 57 c 13108 | 31 i4
A 27001 9 23 A 72100 23 2 C 13168 33 13
A 27251 65 17 A 72103 21 11 C 13198 37 17
A 77365 11 39 - A 72104 63 2 C 13197 37 13
A 27891 i 13 A 72108, 13 53 C 13200 48 8
A 28077 19 G A 72108 21 2 C 13200 61 16
A 28077 83 G A 72108 23 13 C 13200 51 24
A 30064 33 2 B 50213 57 : o 13211 37 9
A 30008 39 27 B 50223 @5 5 o 13241 37 5
A 30095 41 22 B8 50224 . 65 14 C 13261 37 28
A 30097 49 21 B 50255 65 2 C 13266 37 g
A 30097 498 21 B 50273 85 G C 13360 73 2
A 30338 79 13 B 50275 &5 9 C 133886 37 6
A 33531 35 14 g 50203 ah 14 C 136528 33 16
A 34048 65 21 B 50310 65 10 C 13770 37 1
A 34428 © 31 40 B 52118 79 12 C 14060 69 1
A 37247 45~ 24 B 52144 37 15 C 14066 7i 7
A 37247 47 4 B 59393 13 48 C 14168 37 23
A 37247 59 8 C 10316 33 1 C 14187 33 15
A 40702 . 61 4 C 10372 5 2 C 14195 30 19
A 40702 63 40 C 10492 15 1 C 14195 41 19
A 40736 61 21 C 10657 23 14 C 14195 47 14
A 40736 a1 22 C 10678 23 3 C 14204 69 27
A 40736 63 21 C 10678 103 17 C 14222 37 39
A 40738, 63 22 G 10822 33 6 C 14223 37 37
A 40855 65 - 4 C 10836 69 3 C 14229 . 89 30
A 41927 61 13 C 10898 27 - 32 C 14245 39 18
A 11959 61 27 C 11501 31 18 e 14245 4 18
A 42127 61 25 C 11527 43 33 c 14246 47 12
A 43356 &1 31 C 11527 87 C 14291 25 6
A 43484 81 2 C 11528 43 34 C 14291 258 5
A 43495 61 23 C 11529 *3 18 (o 14203 25 iz
A 50026 37 18 C 11529 47 6 c 14295 25 10,
A 55804 77 g C 11645 23 19 c. 14295 250 10
A 59039 31 10 C 11545 47 7 c 14302 5 11
A 70090 19 4 c 11888 - 77 24 C 14302 67 0
A 70080 19 5 ‘C 11887 17 25 C 14302 69
A 70080 83 4 C 11888 77 1 C 14303 52 10
A 70100 45 ] c 11889 77 2 C 14304 69 9
A 70202 85 8 C 11891 77 14 C 14305 69 8
A 70221 85 7 C 11892 77 23 [ 14344 61 34
A 72038 81 7 C 11893 77 20 c 14344 63 34
A 72038 53 7 o 11895 77 16 c 14345 i5 7
A 72039 51 5 C 11896 77 12 c 143098 it 43
A 72039 63 5 o 11001 77 ) c 14399 1 26
A 72040 61 5 I 12083 45 95 C 14506 17 4



NUMERICAL INDEX

PART PAGE REF. - PART ‘ PAGE REF. PART PAGE REF.

NO. NOD NO. NO, NO. ° NO. NG. NO. NO.
14534 29 12 C 15721 25 1 o 17404 31 i7
14537 G5 g C 15721 268 1 C 17407 - 31 5
14837 87 9 c 15720 53 2 C 17432 49 29
14539 71 5 C 16730 53 3 G 17432 .51 8
14553 65 6 C 15731 53 4 C 17433 49 17
14565 65 3 C 16732 53 5 C - 17433 498 17
14566 a7 4 c 15733 53 5 C 17433 51 10
14568 2t 2 c 15734 .53 7 C 17438 49 16
14599 69 21 C 15735 53 8 C 17435 498 16
14619 39 17 C 15736 53 9 C 17435 51 11
14619 41 17 C 165737 53 10 C 17438 49 10
14644 37 24 C 15738 53 11 C 17438 4GB 10
14655 39 26 c 165732 53 12 C 17438 51 18
14655 41 26 c 15740 b3’ 13 C 17430 49 9
14655 55 C 16768 81 7 C 17430 498 9
14690 23 15 G 15769 81 8 C 17439 51 17
14680 47 1 C 16771 81 6 C 17440 49 6
14692 81 9 c 16128 79 20 C 17440 498 6
14703 19 16 c 16133 59 28 c 17440 51 14
14709 79 17 G 16202 87 2 C 17441 51 15
14710 79 18 C 16239 27 8 C 17442 498 ]
14712 78 C 168276 103 14 C 17443 49 13
14715 79 8 C 16295 37 27 C 17443 198 13
14717 C8 15 C 16338 37 22 C 17443 51 21
14722 9 3 C 16429 29 7 C 17444 49 17
14724 79 4 C 16430 29 6 C 17444 498 12
14725 79 14 C 16616 25 19 C 17444 61 20
14728 17 3 ¢ 16616 268 19 C 17445 49 18
14728 29 15 C 16682 17 11 C 17456 29 16
14827 55 4 c 16683 45 21 C 17457 29 16
14828 55 7 C 16683 59 2 C 17485 25 2
14829 55 8 C 16714 47 2 C 17488 29 1
14830 55 9 C 16744 a7 3 c 17491 29 17
14831 55 10 C 16786 25 13 C. 17633 27 1
14832 56 H " 16786 258 13 C 17534 27 1
14833 55 12 C 16852 65 8 C 17536 59 16
14834 55 13 " 16898 45 3 G 17641 a3 7
14835 55 15 c 17066 29 20 C 17546 69 31
14837 519 5 c 17152 29 14 o] 175560 3 37
14838 55 i6 C 17187 65 2 C 17581 45 10
14872 81 1 C 17188 a1 -3 c 17653 45 7
14906 11 44 ¢ 17189 81 4 C 17657 45 18
14946 33 11 C 17216 29 19 C 17563 27 2
14854 11 38 G 17250 59 11 C 17666 59 5
14975 79 2 C 17252 31 34 C 17569 45 2
14978 79 3 C 17255 31 31 C 17570 31 92
119931 79 9 c 17256 31 35 C 17571 59 1
15007 23 "5 C 17257 N 36 G 17672 31 28
15036 53 19 c 17268 59 C 17579 58 14
15060 a 27 C 17268 81 i3 c 17585 59 10
18096 31 26 C 17275 65 15 c 17587 a7 7
15335 39 1 C - 17286 31 ] C 17588 47 3
15389 75 g C 17298 39 5 C 17504 a7 1
15410 29 g c 17298 53 16 C 17596 47 3
165481 39 6 c 17311 35 i C 17598 27 7
15481 63 i C 17322 35 2 c 17618 25 26
16515 25 7 c 17328 35 5 c 17620 25 18
15515 258 7 C 17334 - 35 10 c 17622 41 30
16526 87 23 c 17335 35 11 c 17641 73 i
15666 25 A C 17336 35 12 C 17847 27 21
15556 258 11 c 17337 35 6 c 17653 27 17
15657 25 8 C 17338 - 35 8 C 17666 27 15
15557 268 8 C 17354 39 7 C 17657 27 13
15718 25 3 c 17398 31 3 c 17662 27 23
165718 258 3 C 17399, 31 2 C 17679 17 yi
15719 25 9 C 17401 31 1b c 17681 17 4
16719 258 9 C 17402 3 16 c 17684 3t a

ishsisisis v iololsRsleErsisivisEolslolo o s s e e Felote N oRoloRoloRotoNolotete X o RoRa oo R e Re R e o N ol o N ol o R ol oW e Na N o ol o Wl o W o Wl o Wa te Sas ’



106

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NQ. NG, NG NQO. NQ. NO. NO. NO. NO,
C 17703 3 28 C 18178 43 i8 C 18312 17 3
C 17714 43 1 C 8177 4% 16 C 18317 75 7
C 17732 - ha 28 ¢ 18179 43 32 C 18318 50 28
C 17763 6h 23 C 18179 b1 1 C 18321 39 10
C 17763 a7 13 G 18180 41 21 G 18321 11 10
C 17921 5124 2 C 18150 23 20 C 18385 15 5
C 17976 65 22 G 18103 27 20 [ 18389 8b 10
C 17976 67 12 G 18197 a4 12 G 18389 67 4
C 17987 36 7 C 18197 G7 11 C 18391 45 12
C 18G00 47 1 C 18201 27 14 C 18401 67 &
C 18001 47 1 C 18213 17 1 G 13486 57 6
C 18003 27 27 c 18214 5 3 G 18672 87 12
G 8012 45 16 C 18215 5 2 C 18573 57 i
C 18014 31 22 C 18216 5] 7 194 18574 57 17
C 18016 31 25 < 18217 29 8 C 18575 57 4
G 18024 27 2 G 18235 41 5 C 18576 57 16
C 18026 33 1 C 18235 83 16 G 18586 27 27
C 18029 33 2 C 18236 538 16 C 18627 83
G 18055 27 31 C 18242 26 i7 C 18628 19 5
¢ 18064 41 i C 18243 25 14 C 18628 83 5
[ 18095 g 25 C 18244 25 15 C 18629 19 3
C 18097 g 24 G 18245 25 2 G 18629 83 3
C 186097 11 34 G 18246 5 1 C 18769 53 2
C 18097 13 46 C 18248 31 12 C 18760 53 3
C 18093 17 14 C 18249 35 4 C 18761 53 9
C 18099 17 30 C 18250 5 q C 18761 538 g
C 18100 6% 11 C 18251 59 15 G 18762 h3 10
C 18102 g 18 C 18264 17 i c 18762 538 10
G 8103 17 27 c 182bb 17 1 C 18763 53 8
C 18165 33 3] C 18258 653 19 G 18764 53 7
C 18117 38 28 G 18260 5153 1 C 18764 538 7
[ 18117 41 28 C 18261 (413 20 C 18765 53 11
C 18117 47 5 C 18262 6b 21 C 18766 53 G
c 18121 5 1 C 18263 25 25 C 18767 53 4
C 18125 47 2 C 18263 258 23 C 18768 53 5
C 18126 47 3 G 18265 67 1 C 18768 538 5
C 18129 15 1 C 18266 67 3 C 18769 63 12
C 18133 23 17 C 18267 65 4 C 18769 538 12
C 18145 a5 15 ¢ 18268 a7 5 C 18825 17 11
C 18164 59 19 C 18270 57 B8 C 18845 47 12
C 18165 59 20 c 18271 17 3 c 18847 43 27
C 18166 43 12 C 18273 . 23 16 [ 18847 498 27
G 18157 43 22 C 18274 93 12 C 18847 51 27
C 18158 43 24 C 18275 23 16 C 18850 49 24
C 18159 39 11 C 18277 45 9 C 18850 498 24
C 181569 41 11 G 18278 33 10 C 18850 51 23
C 18160 39 12 C 18279 17 (13 C 18851 498 37
C 18160 41 2 C 18280 17 10 C 18852 49 19
C 18161 39 30 C 18281 75 1 C 188562 498 19
C 18161 41 32 C 18281 83 C 188563 49 26
C 18162 39 14 C 18283 67 pd C 18863 4198 26
C 18162 4 14 C 18285 75 6 C 18854 49 28
C 18163 39 i6 C 18286 75 7 C 188907 268 2
C 18164 43 11 C 18287 Fis) 4 C 18908 258 15
C 18165 43 23 C 18288 75 5 C 18940 258 17
C 18166 43 21 C 18289 39 21 Ne 18018 27 10
C 18167 39 9 C 1821 25 27 C 19025 4t
G 18167 41 9 C 18291 258 24 C 19037 6b -
C 18168 43 19 C 18285 43 16 C 189104 59 27
C 18169 43 17 C 18298 33 3 C 19163 33 10
C 18170 43 7 C 18360 33 1?2 C 19169 19 12
C 18171 43 8 C 18301 33 g C 15169 83 12
C 18172 43 29 C 18304 43 i3 C 16170 i9 8
c 18173 43 30 C 18306 33 17 [ 19170 83 8
C 18174 43 20 C 18306 33 19 c 19196 25A 22
c 181756 43 L3 C 18311 i7 1 [ 19197 25A



NUMERICAL INDEX

107
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NG, MNO. NQ, NO. NO. NO. NO, NO.
19204 258 12 C 20348 99 17 C 20620 91 13
19212 65 17 C 20349 99 i8 C 20621 az 49
19220 41 C 20351 89 i1 C 20522 a3 42
19276 258 C 20352 89 11 C 20624 " a3 43
19277 53B 2 C 20357 89 1 C 20625 a3 43
19279 538 8 C 20358 89 11 C 205286 a3 43
19280 538 1 Cc 20372 97 17 C 20027 93 43
18281 538 .6 < 20373 88 ] C 20528 23 4
19366 143 6 ¥ 20374 83 17 C 20529 a3 44
19368 103 16 C 20374 97 37 C 20530 93 44
1931 103 1 C 20379 89 12 ¢ 20631 93 44
19373 103 3 C 203380 853 13 C 20632 a3 44
19374 103 5 c 20381 89 14 C 20533 91 ¥
19384 a1 G 20382 89 17 ¢ 20534 91 6 -
18441 103 13 C 20383 84 17 C 20635 99 34
19442 103 o 20334 89 17 C 20536 91 23
19472 25 C 20386 89 17 C 20540 91 75
19876 28 C 10394 a8 17 C 20541 91 26
19876 95 29 C 20400 89 17 C 20544 95 3
18900 45 8 C 20402 8g 16 C 20545 as 4
19902 45 - 14 C 20403 89 18 G 20546 a5 5
20025 5% 1 C 20408 89 18 C 20647 87 3
20117 79 1 C 20409 89 18 C 20547 95 o
20197 53B 3 C 20410 89 18 [ 20548 89 33
20218 89 22 G 20411 a7 17 C 20549 a5 8
20219 89 23 C 20411 103 21 C 20550 85 26
20224 89 2 C 20428 a7 7 C 20680 g7 1
20228 49 5} C 20433 B7 10 C 205851 a5 1
200229 809 7 C 20434 87 B C 20652 g5 11
20233 84 1 C 20437 87 6 C 20653 a5 24
20233 89 10 C 20439 - 8b 15 C 20564 95 25
20247 a3 36 C 204406 87 3 C 20555 a5 i9
20248 g1 27 C 20448 g7 4 [ 20556 a5 18
20262 g1 2 G 20480 89 18 C 20657 95 20
20262 TN 4 C 20481 89 15 G 20662 95 23
20263 a1 3i C 20482 29 18 C 20663 95 23
20264 g1 31 c 20483 89 21 C 206564 83 19
202865 a3 31 C 20484 ag 25 [ 20664 95 26
20266 g3 31 C 20487 89 24 C 20564 103 2
20267 at 5 C 20489 G i C 20565 g5 40
20271 91 g9 C 20450 25 19 C 205686 95 37
20272 91 10 [ 20491 91 20 [ 20568 a5 39
20274 95 36 C 20492 1 21 C 20569 97 2
20276 93 40 c 20493 91 22 C 20670 o5 29
20277 g3 40 C 20494 a3 32 C 20672 97 4
20293 a3 383 C 20495 93 33 C 20573 g1 15
20294 93 ag C 20497 9t 3 G 20673 a7 5
20308 89 4 C 20498 a3 34 C 20577 G5 338
20308 a5 7 C 20489 91 28 C 20578 a7 28
20310 96 2 c 20500 a1 29 C 20579 95 13
20312 95 10 c 20501 g1 29 c 20680 a7 28
20314 g4 12 ¢ 20502 91 30 C 20681 97 29
20317 89 153 C 20503 9 30 C 20582 a7 29
20318 j$i¢] 23 C 20504 a1 24 C 20583 a7 3G
20320 95 34 C 20506 99 28 C 20684 97 30
20321 99 34 C 20506 a8 29 C 20680 09 14
20322 a5 15 C 20507 99 i6 [ 20586 101 G
20323 a5 30 C 20509 599 30 C 20687 101 2
20326 9b 31 C 20511 a1 5] G 20588 ag 35
20327 89 g C 20512 a1 7 o 20589 101 1
20330 95 4% C 20613 91 8 C 20580 99 7
20331 95 43 C 20514 99 22 C 20587 9g 1
20332 99 27 c 20515 99 31 C 205692 99 ?
20342 83 11 C 20516 99 32 C 20593 99 3
20343 Q9 26 C 20517 93 37 C 20594 jeis] 5
a0 16 G 20519 91 i2 C 20596 99 8

OOGOOOOOOOOOCOC‘JOODOOOOOC‘)C’)OE‘JOC'}OOC'?("BC'BC'JDOOOOOOGC‘JOOOOOOOOOOC‘JOOOOOOOOOOC’D




108

NUMERICAL INDEX

PART PAGE - REF. PaRT PAGE  REF. . PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

C 20597 94 9 c 20681 101 28 D 54915 57 14
c 20500 o8 10 C 20682 101 78 D 54917 57 15
C 20604 99 11 G 20683 104 9 D 59376 46 7
C 206056 97 3 C 20684 101 31 D 50376 408 7
G 20606 a7 6 C 20685 101 22 F 59014 5B 14
C 20607 97 9 C 20686 101 10 KQ 200380 21 ]
C 20608 a7 10 C 20687 EL ] 11 KO 200380 21 &
C 20609 97 1 C 20689 BH KG 200383 21 4
C 20610 97 32 C 20691 85 3 KO 220174 13 49
C 20611 97 13 C 20693 85 5 KO 220174 69 6
[ 206812 97 14 C 20694 8b o KO 220297 B89 2
C 20613 a7 15 C 20699 a5 22 KO 230020 7 20
C 20614 97 31 C 20700 85 12 KO 230170 7 16
C 20615 101 4 C 20701 85 13 KO 230170 11 2]
C 20616 97 33 C 20704 685 16 KO 230265 7 29
C 20617 94 15 C 20705 85 19 KO 230265 11 11
C 20619 g7 7 o 20707 a5 21 KO 230722 65 19
C 0620 a7 34 c 20708 85 10 KO- 231032 7 5
C 20621 g7 35 C 20709 85 75 KO 231032 13 58
C 20622 a7 16 C 26711 85 27 KO . 231062 17 16
C 20624 g7 21 C 20712 85 11 KO 231281 65 13
C 20625 97 27 C 20713 8% 28 K& 23135885 17 31
C 20626 97 26 G 20718 85 30 KO 232536 85 14
C 20627 a7 23 C 20716 85 31 KO 232535 69 5
C 20628 a7 24 C 20718 86 33 KO 232770 7 25
C 20630 83 16 C 20720 87 KO 235003 9 1
C 20631 83 27 c 207213 87 3 KO 238007-S 7 17
C 20632 83 28 C 20722 87 7 KO  235007-5 11 10
C 20634 83 14 C 20727 87 8 KO 236011 7 18
C 20636 83 18 C 20729 a7 3 KO 235025 11 16
C 20638 83 24 C 20730 87 i3 KQ 235025 13 52
C 20636 103 16 C 20732 87 16 KQ 236026 1t 17
G 20645 87 11 C 20733 - 87 14 KO 235047 7 9
C 20645 103 20 o 20734 87 15 KO 235048 7 B
C 20647 g7 15 G 20735 83 14 KO 235048 13 50
C 20648 87 15 C 20735 87 19 KO 235063 7 28
C 20648 103 23 C 20735 103 19 KO 235084 15 9
C 20650 g7 19 C 20738 a7 8 KO 235057 13 an
C 20651 87 20 C 20739 87 9 KO 238070 11 29
oo 20652 87 1 C 20740 a7 9 KO 235070 13 54
c 20653 87 1 C 20754 93 K{ 235084 17 19
C 20653 103 7 C 20756 53 KO 238085 i7 18
C 20655 93 C 21497 41 KO 235086 17 17
C 20866 83 25 C 21497 498 ] KO 235117 7 g
C 20657 33 25 C 21506 498 18 KO 235118 7 7
C 20658 83 23 C 21506 498 33 KO 2351255 17 29
" 20660 a3 i5 C 21507 408 20 KO 235168 7 19
C 20661 33 26 ol 21508 498 31 KO 235175 11 2
C 20663 101 7 C 21508 498 32 KO 235207 15 8
C 20664 101 12 C 21510 498 28 KC 235277 17 23
c 20665 101 17 C 21811 498 38 KO 235278 17 24
c 20666 101 18 C 21512 45 1 KO 235353 11 20
C 20667 101 19 C 21621 498 39 KO 235353 13 63
C 20668 101 20 c 21522 498 34 KQ 235368 15 5
C 0669 101 a0 G 21657 41 KO 235476 17 25
G 20670 101 16 C 21565 758 14 KO 235496 17 12
C 20671 101 5 C 21568 g1 18 KO 235582 7 15
C 20672 101 14 C 21596 25 11 KO 236603 17 33
o 20673 101. 13 C 21600 83 22 KO 235631 7 10
C 20674 101 21 C 21602 103 24 KO 235748 11 42
C 20675 101 27 D 29766 33 7 KQ 238757 11 29
C 20676 101 25 D 79267 33 11 KO 235757 13 54
C 20677 101 26 D 31945 37 4 KO 238803 9 8
c 20678 101 8 3] 39712 77 a KO 235811 9 7
c 20679 101 24 D 40816 51 5 KO 235315 11 31
c 20680 101 23 o 54909 57 5 KO 235818 11 15

KO 235838 7 14




NUMERICAL INDEX :
' 109

PART : PAGE  REF. PART PAGE REF. : PART PAGE  REF.
NO. NO, NO. NC. NO. MO, NO. NO. NOG.
KO 235868 g 17 ¢] 5000-AB 89 21 92 | 77 18
KO - 235900 17 3z R 15077 61 19 92 4 B3 71
KO 235950 11 23 R 16077 63 19 27. 4 95 28
KO 235951 15 11 R 15079 63 13 93- 4 99 4.
KO 235055 15 4 R 15087 - 63 3 92 4 a9 13
KO 236387 21 1 R 15030 61 8 92- 5 96 17
KO 236504 - a . 28 R 15080 63 8 92 - 6 9 12
KO 236506 9 31 R 15106 61 1 92- 8 83 30
KO 236509 4] 29 R 15106 - 63 i 97- & 101 5
X0 236510 9 32 R 16147 61 12 92- 7 89 35
KO 236559 9 33 R 16147 63 12 a2- a 73 4
KO 236611 g 13 R 16148 61 16 a2 g 95 44
KD 236705 11 "B R - 18148 53 16 95 a 77 17
KO 236763 9 2 R 16161 51 g ©1- 1 17 5
KO 236764 9 16 R 16170 61 30 111 108 69 16
KO 236765 g 16 R 16170 63 30 1it- 202 63 15
KO 236766 9 16 R 16287 9 19 111- 204 5 8
KO 236792 1 - 4 R 16287 11 27 111 340 27 24
KO 237064 11 ] R 16287 13 47 11 530 73 2
KO 237306 13 55 R 17820 37 33 111 531 73 3
KO 237421 19 .9 T 24080 57 i 113 1. 69 25
KO . 237421 19 11 T 24081 57 7 113 1 a7 13
KO 237421 83 11 T 24084 57 11 113- 1 103 22
KO 237489 21 a T 27067 41 7 13- 3 37 20
Ko 237727 13 45 T 27809 33 8 113 3 75 10
KO 238057 6b 18 T 411839 17 10 113- 5 33 8
KO 240013 7 21 T 41409 57 16 113- & 11 19
KO 270889 11 3 T 42953 . 57 8 13- 6 15 3
KO 275066 7 7 T 42754 57 10 113- 17 51 28
KO 275087 7 a7 W 50635 g 21 113- 102 27 9
KO 275143 7 ] 113- 102 Ga 18
KO 275144 7 1t 113- 103 23 7
KO 275144 13 51 113 103 45 17
KO 275182 69 12 HARDWARE CODE NUMBERS 113 103 69 11
KO 275220 i 3 o 13- 113 17 5
KO 275231 21 5 13- 410 a5 27 13- 118 47 4
KO 275341 13 59 13- 414 99 12 113 118 78 10
KO 275341 19 6 13- 416 95 32 113 122 43 2
KO 275341 23 11 13 424 83 20 113- 206 27 18
X0 275690 17 15 13- 436 93 35 113 206 33 3
KOA 220474 69 10. 13 516 95 43 i13- 206 77 26
KOA 231533 69 1 13- 528 a5 15 113 207 11 14
KOA 235100 g 1 13- 536 a5 16 113 207 11 a3
KOA 2352565 17 26 13- 540 53 14 13- 207 17 12
KOA 235327 7 22 13. 612 69 IR 13 207 25 20
KOA 235646 7 a5 13- 620 101 3 113- 207 258 20
KOA 2357435 17 78 13- . 632 83 29 113 207 27 3
KOA 236205 23 g 14. 612 95 33 113- 207 39 3
KOA 236507 g 30 15 420 17 9 113- 207 59 22
KOA 236919 17 34 25. 104 7 i 113 209 41 3
KOA 236960 11 1 25. 104 7 11 13 209 65 18
KOA  237033-A 11 8 25- 118 a7 36 113- 221 b9 12
KOA 237344 9 10 25. - 159 57 i4 113 257 29 22
KOA 237401 9 6 25 1312 33 5 13- 274 b3 14
KOA 237403 9. 15 26- 524 29 11 13- 274 538 14
KOA 237404 9 15 41- 18 11 13 113 410 27 28
KOA 237405 9 15 61- 510 5 3 113 412 27 28
KOA 237490 21 61- 512 5 5 113 412 33 20
KOA 237490 23 1 71 410 23 g9 113 417 3 B
KOA 237683 17 8 74- 610 63 25 113 417 79 5
KOB 237034 9 22 ' 75- 48 77 19 113 424 29 3
KOB 237182 11 7 75- 410 77 5 113 424 a7 40
20007 65 16 83- 55 53 20 113 424 71 3

2815-N 258 16 92. 3 Iste) 6 113- 425 81 3

2815-N 254 16 9z 4 7 2 113 433 29 4
5904-AB - 31 38 92. 4 77 6 114- 200 39 2




110

NUMERICAL INDEX

PART PAGE  REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO, NO. NO. NO. NO. NO,
114- 200 41 2 131- 300 11 37 178- 858 53 4
i21- 3 a7 22 131- 351 39 25 178- 860 3 30
121- 106, 20 13 131- 351 41 25 1832- 525 15 )
126- g ag 8 131 351 49 32 187- 130 69 32
126- 12 530 4 131- 351 408 36 187- 408 69 7
126- 14 3 27 131- 356 T3 24 187- 484 15 g
126- 16 89 20 131- 366 37 35 187- 485 69 4
126- 32 31 4 131- 629 89 5 187- 1036 27 22
126- 111 53 15 131- 667 . B7 2 187- 1036 43 74
126- 111 61 24 131- 702 a7 8 187- 1046 27 it
126- 111 63 24 131- 1102 .33 g - 187- tad7 69 6
126- 112 53 15 131- 1102 51 29 187- 1080 27 16
126- 128 37 16 132- 5 “77 4 187- 1251 a7 13
120- 17 i7 7 132- 46 45 26 192- 17 19 g
129 17 103 10 132- 48 17 9 192- 17 61 15
129- i8 61 14 132 48 5% 7 192- 17 63 15
129- 18 63 14 132- 49 33 4 192- 17 83 g
129- 27 53 22 132+ 71 - 35 17 192 18 15 3
129- 27 87 21 132- a1 79 6 192 18 17 8
129- 27 97 12 132- 310 33 4 192- 18 17 21
129- 27 97 25 132 310 53 17 192 18 83 28
129- 37 17 20 132- 316 79 4 192- 8 69 4
129- 77 19 10 132- 320 41 192- 18 69 23
129- 77 83 10 132- 320 45 4 192- i8 103 9
128- 101 59 17 132- 320 47 10 192- 19 1 18
129- 101 75 12 132- 321 47 B 192- 19 15 13
129- 101 103 11 132~ 338 5G 19 192- 19 17 13
129- 102 45 8 136 2 97 19 192- 19 37 19
129- 102 45 22 138- 59 79 19 192- 19 (M) 26
129- 102 59 3 138- 77 33 18 192- 19 75 i1
120- 102 69 14 138 92 33 5 192- 19 87 ¥
128- 103 27 6 138- 309 79 5 192- i9 103 1z
129- 103 27 76 138- 319 37 14 192- 20 17 8
129- 103 65 20 138- 2005 35 9 192- 20 23 6
128- 105 27 30 141- 4 33 13 192- 20 41
129- 105 31 33 162- 13 103 8 192 20 81 3
i29- 105 33 92 164- 40 25 4 192- 20 69 12
129- 105 65 15 164- 40 258 4 192- 21 11 15
129- 105 73 5 164- 50 258 4 192- 21 11 a2
129- 122 41 164- 61 25 24 - 192. 21 25 71
129. 122 69 20 166- 86 39 23 192- 21 258 21
129- 127 K} 19 166- 86 41 23 192- 21 27 4
129- 145 45 14 169- 61 85 17 192- 21 27 19
129- 327 31 21 168- 74 a7 20 192 21 27 25
120- 409 19 2 169- 95 17 35 192 21 39 4
129- 504 23 27 169- g7 85 t 192- 21 41 4
128- 504 47 10 169- 108 77 21 192- 21 65 19
129- 518 a1 -9 168- 114 49 14 192 21 B9 29
129. 513 91 11 168 114 498 14 192- 21 77 27
129 531 49 15 169 1i4 51 13 192- 23 27 29
129. 531 498 15 169- 131 69 24 192- 23 29 5
120. 531 51 12 171- 247 39 24 192- 23 31 Fi
129- ano i9 1 171- 247 a1 24 - 192- 23 33 21
120- ang a3 1 171- 247 49 31 192- 23 37 41
131- 165 27 30 171- 247 498 35 192- 23 65 16
131- 173 43 3 173- 73 65 7 192- 23 73 4
131- 176 45 18 173 210 G9 3 182- 23 78 6
131- 176 45 23 173- 215 3 21 192- 25 31 20
131- 176 50 4 t73- 216 47 -9 192- 26 63 35
131- 176 79 11 173 221 11 21 192- 45 5 8
131- 178 17 14 173- 224 69 a8 192- 116 61 3F
131- 178 29 21 173 237 63 27 193 4 65 .
134- 178 33 4 174- 222 19 7 193- 5 53¢] 9
131- 178 59 13 174- 227 a3 7 103- 26 11 22
131- 178 59 24 178- 436 15 10 193- 56 25 23
131- 308 9 26 177- 94 19 7 193- 58 258 5

177- 97 95 14 _




REF.

‘NUMERICAL INDEX

PART PAGE : PART PAGE REF.
NO. - _ NO. NG, NO. NO. NO. -
193 60 23 10 218- 1254 43 25
193- 70 89 RE: 218- 1255 43 . 31
193 76 75 5 "238- 5007 49 20
193 76 268 [ L2185 5007 498 20
193- 624 49 26 218- BOBS 59 21
193 524 . 498 26 e 5064 41 28
193 524 51 - 26 218- 5065 39 13
195- 14. 03, ‘18 218:. 5065 41 13
195 102 - 4t 218. 5066 38 B
195- 102 45 20 - . 218- 5066 . 43 4
195: 104, 21 5 218-  BI07 . 41 8
195- 510 51 25 218 BT 75 8.
1985. 512 182 218- . - 5243 - 43 15
196- 512 19 ‘8 218- 6291 81 -5
195- 512 83 2 218- 5351 43 - 6.
195- 513 15 -4 218- 5353 39 29
195. 518 18 8 218. 5353 41 31
195- 515 17 10 - 219- 17 27 12 -
195- 520 a5 ~~. - 5 39 17 31 13,
195~ 520 R 219- - 20 35 3.
1495- 521 171 219 405 79 2.
195. - 621 27 33 221 o4 37 7
195 521 a1 8. 221 11 103 18
195. 521 49 23 221 13 95 21
195 521 498 23 P21 14 95 22
155- 521 511 . 22 -221- ga1 49 22
195- 525 17 D8 -221- 841 498 22
105- 625 17 13 221-- 842 77 7
195- 525 §9- - 237 221 943 51 7
135 533 - 35- 16 221 1130 81 1
195- 533 a7 5. 221 1375 81 2"
195- 536 31 . -8 - 223 20 65 5.
196. 541 a5 13 223 20 87 7.
195- B41’ B . 6 321~ 1571 7 4
198- 541 79. 7 321 1788 11 12
195- 545 1 .36 321+ 2111 i 10
195- 549 35 3. 321 2139 71 5
195 621 29 .10 321 2140 7 3
4952028 20 18 321. 2141 71 2
195 2115 - 3t - 39 321 2142 71 13
211- 5 .- 95 9. 321 2143 71 i4
211- 7 49 - 1 321- 2144 71
211 7 - 498 11 - 2147 71 9
211 7 - 51 19 321- 2171 71 8 -
211- 9 49 30 321- 2338 77 11
211- g 498 30 1353 - 407 65- C
211- -9 51~ 9. g . '
211- 11 77. 11
211 14 89 -3
213 4 33 12
214 8 39 20°
214 8 41 20
214- 251 - 23 4
214 251 83 13
214 251 87 18
214- 251 103 . 4
214- 260 43 28
214- pliv) 43 .27
218 443 43 26
218 455 43 10
218- 494 75 2
218 533 43 ]
218 596 39 15
218- 596 41 15
218

927










=]
\ DR -

o d

= N |

QUALITY IN THE AMERICAN TRADITION

ingersoll Tractor Co.

Portland, Maine 04103



